2812985010018k & 4t/Driving system

FEINO RIG/SN Name 4R WE/QTY %&¥E/Remarks
A 281213010001 |Driving Wheel 18X7-8(Solid ) KBNS 18X T7-8( 52 0») 2 FE3D16-18N
A 281213010002 |Driving Wheel 18X7-8(Environmen|3Xzh% & % 18X7-8(FF 1) 2 FE3D16-18N
A 281313010001 |Driving Wheel 200/50-10(Solid) | BKz/% & /%200/50-10(5 ) 2 FE3D20N
A 281313010002 |Driving Wheel 200/50-10(Environm] %24 i %200/50-10(FF 17) 2 FE3D20N
1 255015510002 |Wheel 18x7-8( Solid) FHR18x7-8(F ) 2 FE3D16-18N
1 255015510006 |Wheel 18x7-8( Environmental protd # /i 18x7-8(31 £) 2 FE3D16-18N
1 256115511001 |Wheel 200/50-10( Solid) #J1f200/50-10(5E ) 2 FE3D20N
1 256115511003 |Wheel 200/50-10 (Environmental) |4 i5200/50-10(3 1) 2 FE3D20N
2 281213011001 [tire Rim 4.33R-8 k4 5 i4.33R-8 2 FE3D16-18N
2 281313011001 |[tire Rim 6.50F-10 40495 6.50F-10 2 FE3D20N
3 910100100030 |bolt GB5782-M8x90-8.8 12 #:GB5782-M8x90-8.8 6
4 910400500006 |[spring washer GB93-8 A GB93-8 6
5 910400100006 |washer GB97.1-8-200HV 7545 GB97.1-8-200HV 6
6 281214011002 |gear-box GP25 (ZF) AR AHGP25(ZF) 2 |%&4#%1/About 1
7 910400100018 |washer GB97.1-16-200HV 784 GB97.1-16-200HV 14
8 910400500010 |spring washer GB93-16 A GB93-16 14
9 910100100074 |iZ#:GB5782-M16x70-8.8 12#:GB5782-M16x70-8.8 10
10 281298514001 |O-ring 78x2.2 OJKE-N78x2.2 2 HLLE
11 281398521405 |[SLOTTED NUT(0637.513.034)  |F#i## £:(0637.513.034) 1
12 281398521417 |DRIVE PINION(4699.302.217)  |4:3)/\ki%6(4699.302.217) 1
13 281298514004 |woodruff key 2 5] B 2 CINEE:
14 275015520005 |nut M14x1.5 12 EEM14x1.5 10
15 910100100074 |iZ#:GB5782-M16x70-8.8 12 #:GB5782-M16x70-8.8 4
16 920900100129 |traction motor (KDS) HAL(KDS) 2 %% /optional
17 255098513201 |encoder(KDS) Yrhd#x (KDS) 2 %% /optional




2812985010028 % i GP25-1/Gear-box GP25-1

010
§j’f _____ . D
®

F5/NO RAL/SN Name B4 WrE/QTY #&¥E/Remarks
010 281398521401 |VENT VALVE(0501.200.072) HEX 1% (0501.200.072) 1 KPL.M10X1




281298501002 E I GP25-2/Gear-box GP25-2

F5/NO RAL/SN Name B4 WrE/QTY #&¥E/Remarks
010 | 281398521402 |croritinpos ninina 4214(0636.010.106) 2
020 281398521403 |WASHER(0630.001.012) #4]%/(0630.001.012) 3
050 | 281398521404 |croritineos ninnoo 424(0636.010.092) 1
070 281398521405 |SLOTTED NUT(0637.513.034) | JFHilZ £}(0637.513.034) 1
080 281398521406 |WASHER(0630.003.010) #[%/(0630.003.010) 1




2812985010027 # 6 GP25-3/Gear-box GP25-3

FEINO HE/SN Name SFR WE/QTY %&¥E/Remarks
010 281398521407 |HOUSING(4699.301.250) 4152(4699.301.250) 1 4699..825.257
010 281398521408 |HOUSING (4699.301.249) 4h5%(4699.301.249) 4699.825.258
020 281398521409 |HOUSING COVER(4699.309.121)|#(4699.309.121) 1
030 281398521410 |CAP SCREW/(0636.101.411) 1££7(0636.101.411) 10
040 281398521411 CYLINDRICAL PIN(0631.302.072)| [##%:44(0631.302.072) 2
050 281398521412 |SCREW PLUG(0636.302.013) $££(0636.302.013) 2
060 281398521413 |SCREW PLUG(0501.331.653) 1% 9€(0501.331.653) 2
070 281398521414 |SEALING RING(0634.801.038) 2418 (0634.801.038) 4
080 281398521415 BREATHER(0637.885.613) I 1% (0637.885.613) 1
090 | 281398521416 |TYPE PLATE(0769.100.082) £ 4#1(0769.100.082) 1




28129850100238 % i GP25-4/Gear-box GP25-4

F5/NO RAL/SN Name B4 WrE/QTY #&¥E/Remarks
010 281398521417 |DRIVE PINION(4699.302.217)  |4£3h/Nki%:(4699.302.217) 7=24 :’“'VE L
020 281398521418 |SPUR GEAR(4699.302.216) Ei%6(4699.302.216) Z=107 |SPUR GEAR 1




28129850100238 % 8 GP25-5/Gear-box GP25-5

FEINO RIG/SN Name 4R WE/QTY %&¥E/Remarks
010 281398521419 |WHEEL SHAFT(4699.303.207) |4 %i(4699.303.207)
020 | 281398521420 | 00o4sa0 200 1om 17 2. U4 4(4699.300.124) 1
040 | 281398521421 [ o F P 4t R4 4 (4699.300.085) 1
050 281398521422 [RING GEAR(4699.200.086) 14 8(4699.200.086)
060 | 281398521423 |.)\oise0n 20n 1om 172 1i4£.(4699.300.128)
0070 | 281398521424 |[TOOTHED DISC(4699.303.102) |#i%#(4699.303.102) 1
080 281398521425 |RING(4699.300.116) ¥/(4699.300.116) 1
090 281398521426 |TORX SCREW(0501.323.470)  |H§{£i24T(0501.323.470) 6
0100 281398521427 |TORX SCREW(0501.325.105) ME{£ 1241 (0501.325.105) 12
0110 | 281398521428 [ =r - TOmT N o IF 4 5 - % (0735.303.088) 1
0120 | 281398521429 |- — o nea IF k7 417K (0735.303.089) 1
0130 | 281398521430 [SHAFT SEAL(0634.301.781) 144(0634.301.781) 1|
0140 | 281398521431 [NILOS RING(0501.325.083) 17% (0501.325.083) 1
0150 | 281398524132 |NEEDLE SLEEVE(0635.303.037) |#F%%(0635.303.037) 1
0160 | 281398521433 |~ =~ CE oot o IA % 417K (0750.118.508) 4
0170 281398524134 |WHEEL STUD(4699.303.194) ZER (WEK) 1212 (4699.303.194) 5
0180 | 281398521435 |O-RING(0634.306.253) O [(0634.306.253) 1
0190 | 281298524136 [SPRING PIN(0631.329.128) 1 44(0631.329.128) 1
0200 | 281398521437 |SLOTTED NUT(4699.303.180) |JT-Hi £}(4699.303.180) 1
0210 | 281298524138 | - ~= T 797 #(0750.100.148) 1
0220 281398521439 |BALL BEARING(0735.330.968) [ ®k#h7&(0735.330.968) 1
0230 | 281398524140 |[RETAINING RING(0630.501.028) |{f#5#£(0630.501.028) 1




28129850100238 % 8 GP25-5/Gear-box GP25-5

FES/NO RIG/SN Name 2R BE/QTY &yE/Remarks
010 281398524141 |V [k (4699.309.208) PLAIN BEARING(4699.309.208) 1
020 281398524142  |[FIH:4(4699.309.091) CYLINDRICAL PIN(4699.309.091)| 1
030 | 281398524143 |4}E54 384(0501.342.428) el et ane oo 4
040 | 281398524144 |54 3 4(0501.342.427) L et s Ao 3
050 281398524145 |1k 14 (4699.309.072) PRESSURE DISK(4699.309.072) | 1
060 281398524146 | IS PRESSURE DISK 1
281398524147 |14 8(4699.309.074) PRESSURE DISK(4699.309.074) | 1
281398524148 | 1l-#f#4(4699.309.075) PRESSURE DISK(4699.309.075) | 1
281398524149 | 1F-#f#8(4699.309.073) PRESSURE DISK(4699.309.073) | 1
p | 070 | 281398524150 |JKf##i#(0632.040.021) CoOINCNRan nan 0 1
ué 080 281398524151 SEHT(4699.303.103) FIXING PLATE(4699.303.103) 1
B 090 281398524152 | 4}#£(0634.502.084) SEALING RING(0634.502.084) 1
100 281398524153 |4 PIN 1
281398524154 [ | % /1 T5iFF(4699.309.026)  [PRESSURE PIN(4699.309.026) 1
281398524155 [ )% /3 TiifF(4699.309.030)  [PRESSURE PIN(4699.309.030) 1
281398524156 [ | /) T5iFF(4699.309.027)  [PRESSURE PIN(4699.309.027) 1
281398524157  [# FJ% /3 TiikF(4699.309.031)  [PRESSURE PIN(4699.309.031) 1
281398524158 [ % /) T5i#F(4699.309.028)  [PRESSURE PIN(4699.309.028) 1
281398524159  [# % /) TiifF(4699.309.204)  [PRESSURE PIN(4699.309.204) 1
281398524160 [ )% /1T (4699.309.032)  [PRESSURE PIN(4699.309.032) 1
281398524161 [ FJ% /3 TiifF(4699.309.033)  [PRESSURE PIN(4699.309.033) 1
281398524162 [ )% /1T (4699.309.034)  [PRESSURE PIN(4699.309.034) 1
281398524163 [ FJ% /) TiifF(4699.309.035)  [PRESSURE PIN(4699.309.035) 1
110 281398524164  |#1% #1(4699.203.063) BRAKE LEVER(4699.203.063) 1




28129850100347 F | 3}/Driving barking

FEINO YmAg/SN Name 4R WE/QTY %&¥E/Remarks
1 281211511004 |Foot brake assembly 1 3 e R 1
2 910400100007 |washer GB97.1-10-200HV V-3 GB97.1-10-200HV 4
3 910400500007 |spring washer GB93-10 FEEHEIGBI3-10 4
4 910100300035 |nut GB5783-M10x20-8.8 12+ GB5783-M10x20-8.8 4
5 281211520012 |Gum pipe braking i zh R 1
6 281211520013 |Gum pipe braking ) Zh R 1




281298501004 4% 3h & k/Foot brake assembly

30

29/ 128 2726
|
[

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
1 281211510007 |brake master cylinder GalFIERYSY 1
2 910300100007 bolt GB6170-M10-10 12H8GB6170-M10-10 3
3 910400500007 |spring washer GB93-10 FEEHEIGBI3-10 2
4 910400100007 |washer GB97.1-10-200HV V-3 GB97.1-10-200HV 2
5 910100300037 |bolt GB5783-M10x30-8.8 12+ GB5783-M10x30-8.8 3
6 281211511002 |foot brake pedal PR K 1
7 281211521019 |pedal pad PR £ 1
8 281211521018 |foot brake draw spring Fir 3 1
9 940500100030 [coverd®25xd28x30-SF-1 S H5ED25xD28x30-SF-1 2
10 910600600015 |pin GB91-2x20 JF H#GB91-2x20 1
11 255011520010 |washer i 1
12 281211511001 |[fixing seat Ry e 1
13 281211511003 |foot brake pin roll RS 1
14 910400100005 |washer GB97.1-6-200HV “FHE GB97.1-6-200HV 1
15 910400500005 |[spring washer GB93-6 I GBI93-6 1
16 910100300003 |nut GB5783-M5x12-8.8 12 GB5783-M5x12-8.8 1




2812985010055 % #5113 B /Hand brake assembly

=/ #AL/SN Name B4 WrE/QTY #&¥E/Remarks
1 281212010002 |Hand braking FHllzhas 1
2 910300100005 |[Nut GB6170-M6-10 IERFGB6170-M6-10 4
3 910400500005 |spring washer GB93-6 EE B GBI3-6 4
4 910400100005 |washer GB97.1-6-200HV V-4 GB97.1-6-200HV 4
5 910100300011 |bolt GB5783-M6x20-8.8 12 GB5783-M6x20-8.8 4
6 281212020036 |Pipe brake assembly FHshpr 2
7 281211521001 [Holder 1 (steel tube braking ) AL GRIZNRED 1
8 940400100006 |washer GB97.1-8-200HV P #E GB97.1-8-200HV 4
9 910400500006 |spring washer GB93-8 I GBI93-8 4
10 910100300022 |bolt GB5783-M8x20-8.8 12 GB5783-M8x20-8.8 4
11 281211521002 |Holder 2 (steel tube braking) BRI BANED 1




281298501006%% (73 B/Steering device

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
1 255015010007 |Adjustadle Fixing Handle A FAR 1
2 910600400011 [elastic pin GB879.1-4x30 Pk [ A 4 GB879.1-4x30 1
3 255015020025 |clamp holder sleeve PRLES 1
4 281215010002 |Steeling I d 1
5 255015020019  |Strict lump BiZE® 1
6 910300300006 [nut GB6172.1-M12-05 2 R}GB6172.1-M12-05 1
7 910100300057  |bolt GB5783-M12x70-8.8 12 f£ GB5783-M12x70-8.8 1
8 255015010001 |Steeling pipe column [ R A R 1
9 255015010003 |Steering wheel WGk 1
10 910600700014 [Pin axle GB882-6x26x1.6 B GB882-6x26x1.6 1
11 910600600005 [Pin GB91-1.6x10 FF L144GB91-1.6x10 1
12 255015020002 [Solid seat [i] 5E Ji 1
13 255015010005 |Adjust pole P EE 1
14 255015020021 |Adjust nut AHTIRE] 1
15 911200100004 [Qil cup JB7940.1-M10x1 JHFIB7940.1-M10x1 1
16 | 940500200016 [ro - oo o T YIS A (HH)®16x018x16-SF-1 2
17 255011510003 |Axle ®16x135 4 d16x135 1
18 910400100005 [washer GB97.1-6-200HV P-4 GB97.1-6-200HV 1
19 910400500005 |[spring washer GB93-6 I GBI93-6 1
20 910100300009 [bolt GB5783-M6x12-8.8 12 £ GB5783-M6x12-8.8 1
21 910100300036 |bolt GB5783-M10x25-8.8 I #:GB5783-M10x25-8.8 4
22 910400500007  [spring washer GB93-10 3% £ /5| GB93-10 4
23 910400100007 [washer GB97.1-10-200HV - 34 GB97.1-10-200HV 4
24 281215011004 |Seat AL 1




2812985010075 M#r & & 3/Steering axle and installation

FEINO YmAg/SN Name 4R WE/QTY %&¥E/Remarks

A 281215510001 |Steering wheel 15X41/2-8(solid ) |%% % & % 15X41/2-8(S2 L) 2 13 Joptional
281215510002 |Steering wheel 15X41/2-8(environi % % & % 15X41/2-8(FF3) 2 %45 /optional

1 281215511001 |[tire Rim 3.00D-8 495 %3.00D-8 2

) 281215511002 |Tire 15x41/2-8( solid ) HHR15x41/2-8(520) 2 %% /optional
281215511003 |Tire 15x41/2-8( environmental )  |#f15x41/2-8(FF %) 2 %% /optional

3 910400100010 |washer GB97.1-16-200HV P44/ GB97.1-16-200HV 5 (R ETP

4 910300500008 [Nut GB889.1-M16-10 i £GB889.1-M16-10 5 |2V 5@5%: HID

5 910300100005 |Nut GB6170-M6-10 i £} GB6170-M6-10 (| < E

6 281216010001 |sensor bracket LB N S n 1 o

7 921800200007 |Potentiometer Vert-X HL {37 22 Vert-X 1 L

8 910200200003 [Bolt GB70.1-M3x12-8.8 I24TGB70.1-M3x12-8.8 2 |27 5@5%: HID

9 281216021001 |sensor bracket RS |3 (| < E

10 910400500003 |[spring washer GB93-4 IR I GBI3-4 2 ZP gé?; D

11 910200200016 |Bolt GB70.1-M4x20-8.8 #24TGB70.1-M4x20-8.8 2 (e

12 910400100003  |washer GB97.1-4-200HV P-4 B GB97.1-4-200HV 2 |27 géﬁ; o

13 910200200035 |Bolt GB70.1-M6x16-8.8 #24TGB70.1-M6x16-8.8 2 R

14 910400500005 |spring washer GB93-6 %4 GB93-6 2 = ghﬁ; Ll

15 910400100005 |washer GB97.1-6-200HV P-4 GBI7.1-6-200HV 2 (e

16 910400500002 |spring washer GB93-3 %4 GB93-3 2 = ghﬁ; Ll

17 910400100002 [washer GB97.1-3-200HV T34/l GB97.1-3-200HV 2 =VTHAL

18 281216010002 |steering axle LR i 1

18 281216010003 |steering axle g CEM) 1 Ptk

19 281298516014 |Rim nut IR 10

20 910100100074 |Bolt GB5782-M16x70-8.8 i2}4GB5782-M16x70-8.8 5




281298501008%% [ #r &t BR/Steering axle

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks

A 281216010002 |steering axle LAEET 1

B 281298510007 |Seal Fixing bag FEEAHEEA G '
1 281298516001 |cylinder assembly fT & S KDCQ15-1 1

2 281298516002 |slewing bearing [0 3% 37 & DCQ15-2 1

3 281298516003 [nut 2 FEM39X1.5 -B4832-00039 1

4 281298516004 |Bearing gear shaft YA HIDCQL5-03 1

5 281298516005 |bushing #£DCQ15-04 1

6 A O-ring OJF.582X2.65-26003-08202 1 AR
7 281298516016 |bearing f#732010UBC 1

8 281298516006 |bearing R 4% 1l K Z-32015UBC 1

9 A skeleton oil seal r}\EJnj'l;(’t:l FPIYUALLOALZ-Z0SUL- 1 Z:%jm}%{/ﬂ\:
10 A skeleton oil seal 365X90X12-5400033-117 2 AR
11 910700600004 |bearing 730208 2

12 281298516007 |steering wheel shaft e #DCQ15-05 1

13 910700600002 |bearing 47K30206 2

14 281298516015 |washer 25X28X4 B 25X28X4 2

15 281298516008 [nut TR bZ REM24x2 2

16 910600600038  |pin IF 1 45GB91-5x45 2

17 281298516009 [Wheel rim cover HH97522194-32361N 2

18 281216020010  |rim #HIDCQ15-06QT 2

19 A U type sealing ring UZ % & B 40X50X6-FU0613L0 4 AR
20 A support ring Y AIFDCQL5-07 2 AN UL
21 281298516011 |piston rod body T ZEFFADCQ15-08 1

22 281298516012 |cylindrical pin [F#E44 10x24 1

23 281298516013 [round nuts with washer P P T LA 39-B00 1 22 1

24 A O-ring OJE[840X2.65-20654-04002 1 N




2818985010095 @15 2. FY/Steering axle

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
1 910200300011 |Screw M5X10 7S AP 5 Sk 84T M5 X10 3 Py irs
2 281298510023 |Dust cover AOMY4-32101 B2k 35 AOMY4-32101 1 B
3 281298510024 |Angle positionerAQ-Z01N1-40291 |#% 1 & /7 2%AQ-Z01N1-40291 1 b
4 910200300017 |Screw M6X12 PN 5 SRR AT MB X 12 3 BibE
5 281298510025 |End cover A1P7-32011 % ALP7-32011 1 B
6 281298516003  |nut M39X1.5-B4832-00039 IZEEM39X1.5 -B4832-00039 1 B
7 281298516013 [round nuts with washer 39 ol EISYTBONe 1 Ptk
8 281298516017 |O-ring OJF.582X2.65-26003-08202 1 B
9 281298516005 |bushing ##E40X82X13.5(DCQ15-04) 1 B
10 281298516022 |O-ring OJF 8 40X2.65(20654-04002) 1 B
11 281298516016 |bearing H7%32010UBC 1 HrbE
12 281298516011 |piston rod body 5 ZEATADCQ15-08 1 BbE
13 281298516020 |U type sealing ring U7 %5 ) [ 40X50X6(FU0613L0) 4 HrbE
14 281298516021 |support ring 3R 45X50X7(DCQ15-07) 2 B
15 281298516001 |cylinder assembly #1E LS HDCQ15-1 1 GEIRvis
16 281298516002 |[slewing bearing 0] %57 A DCQ15-2 1 it
17 281298516006 |bearing [ 4E V8 T4 & Z-32015UBC 1 b
18 281298516018 [skeleton oil seal A HTOAL AL AEDSUE 1 Bt
19 281298516004 |Bearing gear shaft YA YHHDCQ15-03 1 GEIRvis
20 281298516007 |steering wheel shaft e #DCQ15-05 1 B
21 910600600038 |pin JF L 45GB91-5x45 2 B
22 281298516012 |cylindrical pin [FFEEY 10x24 1 B
23 281298516019 |Oil seal h3765X90X12-5400033-117 2 B
24 910700600004 |bearing H#7%30208 2 BE
25 281216020010 |Hub B#DCQ15-06QT 2 Bt
26 910700600002 |bearing %#7%30206 2 BE
27 281298516015 |washer KB 25X28X4 2 B
28 281298516008 |nut FEFE IR REM24X2 2 B
29 281298516009 |Wheel rim cover e H97522194-32361N 2 Bibk
30 281298516014 |Rim nut Z01Z1-20201B HHEi2 5 70121-20201B 10 BE
30 281298516023 |Rear wheel stud J5 R MEAE 10 GEIRviN

15




2812985010093 2% & Z:%5/Accelerator and installation

’?:z YmAg/SN Name 4R WE/QTY %&¥E/Remarks
1 921700100005 |Accelerator FZ3-532-133 fN##§FZ3-532-133 1 Curtis
921700100015 |Accelerator JCTH2-5L Jn#E A8 JCTH2-5L 1 Inmotion
2 910100300023 |Bolt GB5783-M8x25-8.8 121 GB5783-M8x25-8.8 2
3 910400500006 |Spring washer GB93-8 P GB93-8 2
4 910400100006 |Washer GB97.1-8-200HV “F# B GB97.1-8-200HV 2
5 910300100006 |Nut GB6170-M8-10 12 £FGB6170-M8-10 2




281298501010/ F B K& Z238/Lifting motor and installation

FEINO YmAg/SN Name 4R WE/QTY %&¥E/Remarks
1 910100300039 |Bolt GB5783-M10x40-8.8 12 #:GB5783-M10x40-8.8 2
2 910400500007 |spring washer GB93-10 L GB93-10 6
3 910400100007 |washer GB97.1-10-200HV 148/ GB97.1-10-200HV 2
4 281223511006 [Wheel gear pump WE TR 1
5 920900100138  |Motor(HP) B HL(HP) 1
6 255032520003 |washer AR 8
7 255032520001 |Cover =S 4
8 255032520002 |washer @40x¢p11x4 8 p40xp11x4 4
9 910100100034 |Bolt GB5782-M10x55-8.8 12#:GB5782-M10x55-8.8 4
10 255098513251  |Encoder (HP) Ffdas (HP) 1
11 281232521001 |Board( lifting motor) [ ERR GEFH AL 1




281298501011 B ffMi==/hood installation

FEINO YmAg/SN Name 4R WE/QTY %&¥E/Remarks

1 281221011002 |battery upper cover AR S5 IR S 1 FE3D16-18N
281321011002 |battery upper cover EER ey G 1 FE3D20N

2 910300100005 [Nult GB6170-M6-10 12 £FGB6170-M6-10 8

3 255021010016 |welded back floor EMRIES 2

4 255021020003 |Decorate cover i 1

5 255021020046 [Safe ring ¢35 g el p35 1

6 910200500053 |Nult GB818-M6x20-4.8 J24£TGB818-M6%20-4.8 2

7 255021020020 |[knob wF 1

8 910400500005 |[spring washer GB93-6 I GBI3-6 4

9 255021020068 |washer SR 2

10 281221011005 |welded hinge BAEIEA () 1

11 910100300024 |Nult GB5783-M8x30-8.8 12 GB5783-M8x30-8.8 4

12 910200500056 |Nult GB818-M6x35-4.8 J24£TGB818-M6x35-4.8 2

13 255021010010 |Lock upper cover T % 8 1

14 255021020052 |Lock 2 1

15 910400100005 |washer GB97.1-6-200HV P EGB97.1-6-200HV 2

16 910400500008 |spring washer GB93-12 I GBO3-12 1

17 910400100008 |washer GB97.1-12-200HV P EGB97.1-12-200HV 1

18 910300100008 |Nult GB6170-M12-10 1 £GB6170-M12-10 1

19 910200500021  |Nult GB818-M4x10-4.8 1247 GB818-M4x10-4.8 2

20 255021020055 |Fixing Board [ & 1

21 255021020021 [Knob(inside) HiF(H) 1

22 910100300023 |Bolt GB5783-M8x25-8.8 12+ GB5783-M8x25-8.8 6
255037510001 |Seats (standard) JER (BT 1 %% /optional

23 255037510003 [Seats (comfort) i e (B3 1Y) 1 13 Joptional
255037510004 |Seat (damping type) JiE R (AR BY) 1 %% /optional

24 910400500006 |spring washer GB93-8 I GB93-8 10

25 910400100006 |washer GB97.1-8-200HV P GB97.1-8-200HV 10

26 255021020054 |washe AL 2

27 255021020045 |Board JEAR 2

28 255021020043 |Bolt [i] 7 A 2




281298501011 B ffMi==/hood installation

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
29 281221011006 |welded hinge BEERG () 1
30 910700900001 |Axle GE12E K AGEL2E 2
31 910300100006  |Nut GB6170-M8-10 12-f:GB6170-M8-10 2
32 940400100030 | Spring 200N(D620) S #200N(D620) 1
33 940400100031 | Spring 500N(D620) B E500N(D620)- H 4 1




2812985010124 ] J/Offside door

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks
1 910100300023 |Bolt GB5783-M8x25-8.8 12 GB5783-M8x25-8.8 2
2 910400500006 |spring washer GB93-8 A GB93-8 2
3 910400100006 [Washe GB97.1-8-200HV - GB97.1-8-200HV 2
4 910300100007 |Nut GB6170-M10-10 12RFGB6170-M10-10 1
5 910400500007 |spring washer GB93-10 I GB93-10 5
6 910400100007 |Washe GB97.1-10-200HV P # [ GB97.1-10-200HV 5
7 255021010009 |Door lock LiImE 1
8 255021020039 |Fixing board [ %E AR 1
9 255021020040 |Lock Bl 1
10 505621520041 |Hole HRAL() 1
11 255021010007 |welded Limit seat PR AN BB SRS 1
12 910100300063 |Nut GB5783-M14x35-8.8 12 GB5783-M14x35-8.8 1
13 255021020059 |Knob EIRIETF 1
12 14 281221011001 |welded door M IEECR) 1 FE3D16-18N
281321011001 |welded door M 1EA ) 1 FE3D20N
15 940500200016 |Cover 16x18x16-SF-1 2 5% (JH)16x18x16-SF-1 2
¥ 16 910600100031 |pin GB119.2-10x30 [+ 45GB119.2-10x30 1
17 910100300037 |Nut GB5783-M10x30-8.8 124 GB5783-M10x30-8.8 4
18 255021010004 |welded hinge B EIRE 1
19 255021020044 |Cover AL 1
20 255021020042 |Bolt R 1
21 505618020016 |Cover ZZ IR 1




281298501013 |k /Left side door

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
1 255021010015 |welded pothook WG (E) 1
2 910400100005 |washer GB97.1-6-200HV 7 H4pE GB97.1-6-200HV 2
3 910400500005 |spring washer GB93-6 EE B GBI3-6 2
4 910200500052 |Nut GB818-M6x16-4.8 1247 GB818-M6x16-4.8 2
. 281221011003 |welded door MR RS (5 1 FE3D16-18N
281421011001 |welded door(left-LD) MU IR 4 (i) FESD DO
. 281321011003 |welded door MR RS () 1 FE3D20N
281621011001 |welded door(left-LI) MIARAREE (Fo ) 1 FE3D20N/#
6 505621510004 |Hole I NALCR) 1
7 255021020060 |Bolt AT I 1




281298501014 & & /Valve cover

FEINO YmAg/SN Name 4R WE/QTY %&¥E/Remarks
1 281221021002 |Safeguard cover B4 2 () ) 1
2 940801500001 |M6 nut M6+ g Bf 4
3 941100100009 |Bolt M6x16-4.8 J2£TM6x16-4.8 4
4 255021020051 |Holder S48 2
5 910400100005 |washer GB97.1-6-200HV -3 GB97.1-6-200HV 2
6 910400500005 |[spring washer GB93-6 A GB93-6 2
7 910200500053 |Nut GB818-M6x20-4.8 J24£TGB818-M6%20-4.8 4
8 281221021001 |Safeguard cover R UEED) 1




281298501015% 42 Hi/Frame assembly

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
1 281221511001 [|Welded frame ERREE 1 FE3D16-18N
1 281321511001 |Welded frame EREE 1 FE3D20N
2 281221521062 |Holder AR FARA) 1
3 910400100005 |Washer GB97.1-6-200HV V4B GB97.1-6-200HV 8
4 910400500005 |[spring washer GB93-6 I GBI3-6 8
5 910100300009 |Bolt GB5783-M6x12-8.8 12 #:GB5783-M6x12-8.8 8
6 940801500002 |M8 nut M8k IR Ef 2
7 281221511011 |Welded Valve pole seat IR HE IR S 1
8 281221521052 |Cover ERGERE) 1
9 940801500001  |M6 nut M6+ IR Bf 4
10 281221521082 |FIxation board [i] 5 AR (T 4485 1
11 910400100006 |Washer GB97.1-8-200HV V-4 [E| GB97.1-8-200HV 7
12 910400500006 |spring washer GB93-8 I GB93-8 7
13 910100300020 |Bolt GB5783-M8x16-8.8 12}:GB5783-M8x16-8.8 7
14 281221511004 |Welded cover FRSEG () 1
15 281221511009 |Welded instrument shelf NGy GRS 1
16 910400100007 |Washer GB97.1-10-200HV V44 GB97.1-10-200HV 5
17 910400500007 |spring washer GB93-10 HEE A GB93-10 5
18 910100300035 |Bolt GB5783-M10x20-8.8 12 #:GB5783-M10x20-8.8 5
19 281221511006 |Welded cover FRIEE(H) 1
20 910200300024 |Nut GB70.2-M8x16-8.8 124TGB70.2-M8x16-8.8 2
21 281221511005 |Welded board SMUBRIREE (5 T) 1
22 910100300069 |Bolt GB5783-M16x35-8.8 12 #:GB5783-M16x35-8.8 2
23 281221521062 |Support (top cover right) TR EERA) 1
24 281221521051 |Fixed bracket Em 2




2812985010163 TRAE L /Overhead guard and installation

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
1 281222011001 |overhead guard PINRE S 1 FE3D16-18N
1 281322011001 |overhead guard IR S 1 FE3D20N
2 255022020003 |Big light wire gasket KAIT g2 8 2
3 255022020001 |Safeguard cover Bl 22— (5 AL 1
4 255022020002 |Safeguard cover B4 B — (R ) 1
5 252022020050 |socket wire gasket T HL F A 28 24 B 1
6 255022020004 |Tail light wire gasket BT H 2R 2
7 910400100008 |washer GB97.1-12-200HV V4B GB97.1-12-200HV 4
8 910100300050 |Bolt GB5783-M12x30-8.8 12#:GB5783-M12x30-8.8 8
9 910400500008 |spring washer GB93-12 A GB93-12 8
10 910400200005 |washer GB96.1-12-200HV KB GB96.1-12-200HV 4




281298501017 F#5 E 3 AL/Counter weight assembly

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks

1 281223021002 |cover s EE 1

2 281223021006 |bolt AR A 2
281123020001 |Weight for balance (1.6t) P17 (1.61) 1 165H 1R

3 281223020001 |Weight for balance (1.8t) P47 5 (1.8t) 1 184TRIL64E
281323020001 |Weight for balance (2.0t) -5 5. (2.0t) 1 2048 TR/184

4 281223021005 |Holder J it ] 7 SR 2

5 281223011001 [Welded cover LR IEE ey 1

6 251023020003  |washer b 2 BE

7 255023020007 |washer ®54xd25x4 B D54xD25%4 2

8 910400500013 |spring washer GB93-24 HEIE GBO3-24 2

9 910100100101 |bolt GB5782-M24x100-8.8 124 GB5782-M24x100-8.8 2

10 910300500004 |Nut GB889.1-M8-10 121+GB889.1-M8-10 2

11 910100300022 |bolt GB5783-M8x20-8.8 12 #:GB5783-M8x20-8.8 2

281398501017 HijJ&AR/PEDAL




FES/NO PRIS/SN Name 2R @iﬁ/QT\ £#3E/Remarks
1 281218021005 |Floor rubber pads i e 1
2 281218011001 |Front floor HAR R K 1
3 910400500005 |Screw 8x12 HEETMS8x12 2
4 255018020006 | Anti-skid pedal | ZERR 1




281298501018%% | Itk /Control panel

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks
1 940400400001 M6 nut M6k R Bf 10
2 940400400001 |M6 nut M6+ IR BF 2
3 281210021001 |Shield (Curtis) b3 E(Curtis) 1
4 941100100009 |Bolt M6x12-8.8 B2£TM6x12-8.8 19
5 255010020004 |Tool box TH& 1
6 910200500040 |Nut GB818-M5x16-4.8 1247 GB818-M5x16-4.8 2
7 255010020005 |Front cover i 1
8 255010020006 Rear cover JG3 1




2812985010192 B4 [ IR 4\ (—BX)/Multiple directional control valve (bigeminy)

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
1 910100300036 |Bolt GB5783-M10x25-8.8 12 GB5783-M10x25-8.8 3
2 910400500007 |spring washer GB93-10 P EIGBO3-10 6
3 910400100007 |washer GB97.1-10-200HV P GB97.1-10-200HV 6
4 281224511002 |Multi way valve (two combined) |5 BRI (—Hk) 1
4 281224513002 |0 ey VaVe TIWO T SOTCTIONN — 4 b s i ] 1 CEif %
5 910100300009 |Bolt GB5783-M6x12-8.8 122 GB5783-M6x12-8.8 5
6 910400500005 |[spring washer GB93-6 I GBI3-6 7
7 910400100005 |washer GB97.1-6-200HV P GB97.1-6-200HV 9
8 255024510009 |Axle ®16x168 it LAl d16x168 1
9 281224511001 |Frame assembly R S 2R & 1
10 910300500005 |Nut GB889.1-M10-10 ¥ 1}GB889.1-M10-10 2
11 910100300035 |Bolt GB5783-M10x20-8.8 122 GB5783-M10x20-8.8 2
12 941100800001 |Axle B4.75x20-c1B #4#hB4.75x20-c1B 4
13 910600600011 |Axle GB91-2x12 HO4GB91-2x12 4
14 255025020003 |joint 23k 2
15 910300100006 |Nut GB6170-M8-10 12£-GB6170-M8-10 2
16 255024520017 |Link pole BT 2
17 940500100006 |Cover ®16xd18x15-SF-1 B E5ED16xP18x15-SF-1 4
18 255024510004 |Welded joystick(lifting) BYFF RS (2T 1
19 255024520022 |Handle ball(lifting) FHEERGET) 1
20 255024510005 |Welded joystick(slope) BRI (R 1
21 255024520023 |Handle ball(slope) FAEER(BIRD 1
22 255024520028 |Cover e 2
23 281224521001 |Fixing plate [i] 72 BB (7 97 ) 1
24 A Handle Axle ¢10x60 Fifhe10x60 1 AN HUpR A
25 A Spring R 1 ANFMFR AL
26 A Axle ¢18x27.5 H HAhe18x27.5 1 AN FUph R
27 A Handle T 1 ANFFR AL
28 A Spring axle GB879.1-3x16 Btk A 49 GB879.1-3x16 1 AR
29 255024510006 |[Handle TRET TR L Ak 1 £l /Inc.24-28




2812985010202 B4 [ IR 4\ (= BX)/Multiple directional control valve (trigeminy)

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks

1 910100300036 |Bolt GB5783-M10x25-8.8 12 GB5783-M10x25-8.8 3

2 910400500007 |spring washer GB93-10 P EIGBO3-10 6

3 910400100007 |washer GB97.1-10-200HV V-3 E GB97.1-10-200HV 6

4 281225011002 |Multi way valve (three combined) | % i®(=x) 1

4 281225013002 |Multi way valve (three solenoid valy = I £ % & (H % %) 1 CEi&%:

5 910100300009 |Bolt GB5783-M6x12-8.8 122 GB5783-M6x12-8.8 5

6 910400500005 |[spring washer GB93-6 I GBI3-6 7

7 910400100005 |washer GB97.1-6-200HV “FHEGB97.1-6-200HV 9

8 255024510009 |Axle ®16x168 it LAl d16x168 1

9 281224511001 |Frame assembly R S 2R & 1

10 910300500005 |Nut GB889.1-M10-10 ¥ 1}GB889.1-M10-10 2

11 910100300035 |Bolt GB5783-M10x20-8.8 122 GB5783-M10x20-8.8 2

12 941100800001 |Axle B4.75x20-c1B #4#hB4.75x20-c1B 6

13 910600600011 |Axle GB91-2x12 - H#GB91-2x12 6

14 255025020003 |Joint 23k 3

15 910300100006 |Nut GB6170-M8-10 12£-GB6170-M8-10 3

16 255024520017 |Joint HEEAT 3

17 940500100006 |Sleeve ®16xP18x15-SF-1 B E5ED16xP18x15-SF-1 6

18 255024510004 |Control lever welding (lifting) BYFF RS (2T 1

19 255024520022 |Handle ball ( lifting ) FHEERGET) 1

20 255024510005 |Control lever welding (slope) BN A (R 1

21 255024520023 |Handle ball(slope) FAEER(BIRD 1

22 255025010001 :;\UIILIUI Iever weldlilg ( atCessOry f;%%ﬂﬁé}()%,ﬁ:l) 1

23 255025020002 |Handle ball (accessory 1) FmEk(EHE1) 1

24 255024520028 |Sleeve e 1

25 281224521001 |Fixing seat [i] 72 BB 97 ) 1

26 A Handle axle@10x60 Fifh10x60 1 AN FUph R
27 A Spring R 1 ANFFR AL
28 A Axle ¢18x27.5 H HAhe18x27.5 1 A FUp R A
29 A Handle T 1 ANFOFR AL
30 A Dowel pin GB879.1-3x16 LR FEASGB879.1-3x16 1 A H R AL




2812985010202 B4 [ IR 4\ (= BX)/Multiple directional control valve (trigeminy)

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
31 255024510006 |Handle assembly AR T A I 1 f157/Inc.24-28
32 281225010001 |Joint 10-M20x1.5-M16x1.5-60° L (BE2)10-M20x1.5-M16x1.5- 1

33 255023510007 |Joint 10-M20x1.5-M16x1.5-60° |3k (#HiE%)10-M20x1.5-M16x1.5-] 1




2812985010217 & o] I #R A (FUBX) /Multiple directional control valve(four joint)

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks

1 910100300036 |Bolt GB5783-M10x25-8.8 12 GB5783-M10x25-8.8 3

2 910400500007 |spring washer GB93-10 P EIGBO3-10 6

3 910400100007 |washer GB97.1-10-200HV P GB97.1-10-200HV 6

4 281225511002 |Multi way valve (four combined) |25 B & (U ) 1

4 281225513002 :\I/I::\IIL‘I:\ wdy valve (10Ul sorenom IEH%%E%HH(EEEZQHH) 1 CE

5 910100300009 |Bolt GB5783-M6x12-8.8 122 GB5783-M6x12-8.8 5

6 910400500005 |[spring washer GB93-6 I GBI3-6 7

7 910400100005 |washer GB97.1-6-200HV P GB97.1-6-200HV 9

8 255024510009 |Axle ®16x168 it LAl d16x168 1

9 281224511001 |Frame assembly R S 2R & 1

10 910300500005 |Nut GB889.1-M10-10 ¥ 1}GB889.1-M10-10 2

11 910100300035 |Bolt GB5783-M10x20-8.8 122 GB5783-M10x20-8.8 2

12 941100800001 |Axle B4.75x20-c1B #4#hB4.75x20-c1B 8

13 910600600011 |Axle GB91-2x12 - H#GB91-2x12 8

14 255025020003 |Joint 23k 4

15 910300100006 |Nut GB6170-M8-10 12£-GB6170-M8-10 4

16 255024520017 |Connecting rod AT 4

17 940500100006 |Sleeve ®16xP18x15-SF-1 B E5ED16xP18x15-SF-1 8

18 255024510004 |Control lever welding(lifting ) BYFF RS (2T 1

19 255024520022 |Handle ball(lifting) FHEERGET) 1

20 255024510005 |Control lever welding(slope ) BN A (R 1

21 255024520023 |Handle ball (slope) FAEER(BIRD 1

22 255025010001 :;\UIILIUI Iever  WelUIng(acttessory f;?%%ﬂﬁé}()%/ﬁ:l) 1

23 255025020002 |Handle ball( accessory 1) FmEk(EHE1) 1

24 255025510001 };\UIILIUI Iever wWeldllg ( aCCess0ly f;?%éﬂ\ﬂﬂf?:é\()%/ﬁd) 1

25 255025520002 |Handle ball( accessory?2) FwEk(EH2) 1

26 281224521001 |Fixing seat I 7 A ()7 97 58) 1

27 A Handle ¢10x60 T-1i%i1p10x60 1 AR
28 A Spring JE %% 1 A B
29 A Axle ¢18x27.5 i Hlp18x27.5 1 AN UL
30 A Handle FHR 1 AR




2812985010217 & o] I #R A (FUBX) /Multiple directional control valve(four joint)

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
31 A Dowel pin GB879.1-3x16 LR 45 GB879.1-3x16 1 AR AL
32 255024510006 |Handle assembly TR T Ak 1 5 /Inc.24-28
33 281225010001 [Joint 10-M20x1.5-M16x1.5-60° |3k (#HiE%)10-M20x1.5-M16x1.5-] 2
34 255023510007 |Joint 10-M20x1.5-M16x1.5-60° |33k (%7€ %5)10-M20x1.5-M16x1.5- 2




281298501022% Ik & 4t/Hydraulic system

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks

1 910800900004 |Washer JB982-14 £y 54 [ JB982-14 2
2 284023520001  |Joint 7.9-G1/4-M16x1.5-60° $(1)7.9-G1/4-M16x1.5-60° 2
3 281223521002 |Hydraulic hose assembly (90°)8-L4 i J& & & i%(90°)8-L2550-1SC-60° 1
4 281223521001 |Hydraulic hose assembly (90°)8-L3 i /& & & % (90°)8-L3050-1SC-60° 1
5 255023510007 |Joint 10-M20x1.5-M16x1.5-60° |3k (#iE%5)10-M20x1.5-M16x1.5-| 3
6 255023510008 |Joint 11-M20x1.5-0 3k (BE 55)11-M20x1.5-0 1
7 255023510003 |Joint 6-G1/4-M14x1.5-60° 3 (BlE 5)6-G1/4-M14x1.5-60° 3
8 911000600003 |Hose clamp QC/T390-(22-26) % $5QC/T390-(22-26) 2
9 255023520003 |Hydraulic hose assembly (90°)6-L1 i J& % &% (90°)6-L1420-1SC-60° 1

10 900200401001 |Oil return hose ®13X5 (5] 1 JB 5 D 13x5 1 L=1600
11 255030520017 |Hydraulic hose assembly 8-L 1450 ¥ /& & & (H.)8-L1450-1SC-60° 1
) 12 281223511001 |Slope steel pipe RN 1
\\ 9 13 910400100006 [Washer GB97.1-8-200HV - 445 GB97.1-8-200HV 3
k L  F L 14 910400500006  |spring washer GB93-8 i 44 E GBO3-8 3
';v t} _Tﬁ 19C8a~ 15 910200200057 |Screw GB70.1-M8x20-8.8 24T GB70.1-M8x20-8.8 2
‘f ~~.5\Q\\\g;;}? , --..'_','_"\\/.21 16 281223521016 |Hydraulic hose assembly 6-L660-1{ ¥ & & & (E)6-L660-1SC-60° 1
33! 413 \\‘fj &@) } 'i 17 281223521015 |Hydraulic hose assembly 6-L520-1) 3 J & i (#)6-L520-1SC-60° 1
. | iy w20 18 255023520007  |Joint 6-G1/4—M14x1.5-60° 13 (1)6-G1/4 —M14x1.5-60° 2
19 910800100021 |O ring 11.2x2.65 OJFJ&l-411.2x2.65 2
20 911000600006 |Hose clamp QC/T390-(40-45) % $5iQC/T390-(40-45) 2
21 281223521008 |Rubber hose RS (W) 1
22 255023510005  [Joint 25-G1-$32 Pk (e 17145)25-G1-932 1
23 281223511006 |Gear pump W HC IR (T2 ) 1
24 910800100004  |O ring 18x2.65 OJ¥[E-1418x2.65 1
25 263023520028  |Joint 12-G1/2-M22x1.5-60° 23 (H)12-G1/2-M22x1.5-60° 1
26 281223521004 |Hydraulic hose assembly (45°)13-U /& & & % (45°)13-L415-2SC-60° 1
27 910400100007 |Washer GB97.1-10-200HV - 445 GB97.1-10-200HV 2
28 910400500007 |spring washer GB93-10 FAEE B GB93-10 2
29 910100300037 |Bolt GB5783-M10x30-8.8 12+ GB5783-M10x30-8.8 2
30 281223521003 |Hydraulic hose assembly (90°)13-U# /& & & % (90°)13-L650-2SC-60° 1
31 275044010057 |Speed limit valve XSF-F16L-30 [ [@XSF-F16L-30 1




281298501022% Ik & 4t/Hydraulic system

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
32 281223511003 |Speed limit valve joint assembly | [R5 & 422 Sk & ¥, 1
33 910100300023 |Bolt GB5783-M8x25-8.8 12 GB5783-M8x25-8.8 1
34 911000600004 |Hose clamp QC/T390-(34-38) M $EQC/T390-(34-38) 2
35 900200401003 |Qil return hose ®25xd35 (5] 7t Ji & ©25x P35 1 L=500
36 255023510002 |Joint 16-M22x1.5-®25 ek (F: 1H75)16-M22x1.5-925 1
37 281223521014 |Hydraulic hose assembly 6-L440-1{ i & & & (E)6-L440-1SC-60° 1
38 281223521013 |Hydraulic hose assembly 6-L320-1|3 & & & (H)6-L320-1SC-60° 1
39 281223511002 |Multi way valve Oil enter hose Z RN E RS 1
40 255023520030 |Joint 12-2xM22x1.5-60° ¥e3k(H)12-2xM22x1.5-60° 1
41 910800100015 |O ring 19x2.65 OJ¥ [l 14 19x2.65 1
42 255023520033 |Joint 8-M20x1.5-M16x1.5-60° 23k (H)8-M20x1.5-M16x1.5-60° 2
43 910800100003 |Oring 17x2.65 OJ¥ - 17x2.65 2
44 255044020122 |Joint 12-M20x1.5-M22x1.5-60° ¥23k(H)12-M20x1.5-M22x1.5-60° 1
45 281223521007 |Joint 6-M12x1.5M14x1.5-60° $%3k (H)6-M12x1.5M14x1.5-60° 1
46 910800100001 |Oring 9.5x1.8 OJ¢[El-P19.5x1.8 1




281298501023 L fEMi4%: B K& 234/Working cylinder mechanism and installation

/

RS A

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks

1 910100100018 |Bolt GB5782-M8x25-8.8 12#:GB5782-M8x25-8.8 10
2 910400500006 |Spring washer GB93-8 P GB93-8 10
3 910400100006 |washer GB97.1-8-200HV F-#4[5|GB97.1-8-200HV 10
4 281219021012 |Fixing plate [i] 58 S SR (AR ) 1
5 281219011002 |Cover plate welding RS (HhAE) 1
6 255019020013 |Sealing gasket 204x134x1.5-R 2 #204x134x1.5-R 1
7 281219021011 |Refuel Piston e 1
8 253519010005 |Respirator HS0403 I $¢HS0403 1

9 900200301004 |Oil return hose ®13x1.5/PE K& 13x1.5/PE 1 L=1500
10 911000600002 |Hoop QC/T390-(13-16) IF4EQC/T390-(13-16) 2
=N 11 255019010004  |Screen filter W 2 e s 1
] — 12 281219011001 |Working cylinder welding AR RS 1
9 13 910800900001 |washer JB982-20 4H 4 #1418 JB982-20 1
o 14 255019020015 |Drain plug M20x1.5 TR ZEM20X1.5 1




281298501024 4B EH (FrHEIIHR) /Mast lifting pipeline (standard mast)

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
S 1 921600400003 |Hoop P-N156-00646 FLHF(H31)P-N156-00646 5
2 921600400001 |Strip 4x250 FLH4x250 8
j 3 255044020042 |Press plate JEAR 8
= 4 900200301004 |Hose 13x1.5/PE K4 13x1.5/PE 1 Bt
5 255044020118 |Joint ek (=8) 1
6 254144020039 |Hydraulic hose assembly 12-1.345- i & & i il (E)12-L345-2SC-60° 1
I 7 254144020038 |Joint ek (=8) 1
2. g 8 255044020151 |Joint 12-2xM22x1.5-60 B3k (BE 75)12-2xM22x1.5-60 1
9 281244029001 |Hydraulic hose assembly (90°)15-L i J& % & % (90°)15-L600-2SC-60° 1
34— — 10 281298520001 |Explosion Proof Valve PF3/8-M18X [+ 4% X PF3/8-M18x1.5 1
-
4
=] 4 -

,/’/
o b
| ~--_-_‘_‘_‘_-'ﬁ9‘g;;/
Fe==]| | #
b A oy
//’/ A 1\
‘./ A
./’
p
S) -
), *“f::%
{ 6

AN




281298501025 4B B (— &4 B Hi)/Mast lifting pipeline(two stage full free lift)

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks

1 255044020151 |Joint (lock bend) 12-2xm22x1.5-60| 4z 3k (81 € %)12-2xM22x1.5-60° 2
255043520010 |Hydraulic steel pipeL=1010 WEANEL=1010 1 H=2500
255043520024 |Hydraulic steel pipe L=1255 WEMNEL=1255 1 H=2700
255043520011 |Hydraulic steel pipe L=1300 RN E L=1300 1 H=3000
255043520012 |Hydraulic steel pipe L=1460 TN E L=1460 1 H=3300

5 255043520013 |Hydraulic steel pipe L=1610 WEPHEL=1610 1 H=3500
255043520013 |Hydraulic steel pipe L=1610 W EL=1610 1 H=3700
255043520014 |Hydraulic steel pipe L=1850 R 1L=1850 1 H=4000
255043520015 |Hydraulic steel pipe L=2010 W L=2010 1 H=4300
255043520016 |Hydraulic steel pipe L=2110 WEPEL=2110 1 H=4500
255043520017 |Hydraulic steel pipe L=2360 RN E L=2360 1 H=5000

3 910300100005 |Nut GB6170 - M6-10 12 £-GB6170-M6-10 1

4 910400500005 |Spring washer gb93-6 I GBI3-6 1

5 910400100005 |Flat washer GB97.1-6-200 hv “FHE GB97.1-6-200HV 1

6 951000100003 [Tube clip YGE adhesive 15 HRYGEMK15 1

7 910200200036 |Screw GB70.1 M6x20-8.8 1247 GB70.1-M6x20-8.8 1

8 255044520068 |Hydraulic tube assembly (straight) |7 5 & & % (E)15-L450-2SC-60° 1 H=2500

8 255044520067 |Hydraulic tube assembly (straight) | & & i Bl (E)15-L330-2SC-60° 1 H=2700

8 255044020119 |Hydraulic tube assembly (straight) |7 & & & % () 15-L395-2SC-60° 1 H=3000

8 255044020119 |[Hydraulic tube assembly (straight) | & & i Bl (E)15-L395-2SC-60° 1 H=3300

8 255044020119 |Hydraulic tube assembly (straight) [ & & & % () 15-L395-2SC-60° 1 H=3500

8 255044520068 |Hydraulic tube assembly (straight) | & & i Bl (E)15-L450-2SC-60° 1 H=3700

8 255044020119 |Hydraulic tube assembly (straight) | & & & % () 15-L395-2SC-60° 1 H=4000

8 255044020119 |Hydraulic tube assembly (straight) | & & % () 15-L395-2SC-60° 1 H=4300

8 255044020119 |Hydraulic tube assembly (straight) |7 & & & % () 15-L395-2SC-60° 1 H=4500

8 255044020119 |Hydraulic tube assembly (straight) | & & % () 15-L395-2SC-60° 1 H=5000

9 255043520022 |Joint (lock bend) 12-m27x1.5-M22){ £k (EZ) 12-M27x2-M22x1.§ 1

10 254144020038 |Joint (tee) B (=id) 1

11 254144020039 |Hydraulic tube assembly (straight) | & & & k() 12-L345-2SC-60° 1

12 281244029001 |Hydraulic tube assembly (90°)15-L|# /&% & % (90°)15-L600-2SC-60° 1




281298501026 JZEMFH &I (=44 B H)/Mast lifting pipeline(three stage full free lift)

FEINO YmAg/SN Name 4R WE/QTY %&¥E/Remarks
1 255044520081 |Bushing S 1
2 281244519101 |Hydraulic hose assembly 12-L273( & & & i () 12-L2730-2SC-60° 1 H=4000
2 281244519102 |Hydraulic hose assembly 12-L298( i & & &4 % (E)12-L2980-2SC-60° 1 H=4350
2 281244519103 |Hydraulic hose assembly 12-L.308( % /& & & il () 12-L3080-2SC-60° 1 H=4500
2 275344529016 |Hydraulic hose assembly 12-1328( i & & &4 () 12-L3280-2SC-60° 1 H=4800
2 281244519105 |Hydraulic hose assembly 12-1.348( i [+ & & ik () 12-L3480-2SC-60° 1 H=5000
2 281244519106 |Hydraulic hose assembly 12-L378( i & & &4 () 12-L3780-2SC-60° 1 H=5500
2 281244519107 |Hydraulic hose assembly 12-1.418( i & & & k() 12-L4180-2SC-60° 1 H=6000
2 281244519108 |Hydraulic hose assembly 12-L4580 3% I & & i () 12-L4580-2SC-60° | 1 H=6500
2 281244519109 |Hydraulic hose assembly 12-L3620 /& & i ki (EL)12-L.3620-2SC-60° 1 H=5200
3 255030520021 |Pulley @110x27 HHe110x27 (HLpH) 1
4 910400100008 |Washer GB97.1-12-200HV “FHPEGB97.1-12-200HV 1
5 910400500008 |spring washer GB93-12 I GB93-12 1
6 910100300054 |Bolt GB5783-M12x50-8.8 12 GB5783-M12x50-8.8 1
7 255044020043 |Clamp 13 13 5
8 255044520132 | Tubing clamps THE 4
9 910400500005 |Spring washer GB93-6 I GBI93-6 4
10 910200200038 |Screw GB70.1-M6x25-8.8 1247 GB70.1-M6x25-8.8 4
11 921600400001 |Ribbon 4x250 FL474x250 6
12 255044020118 |Connector (tee) B (=id) 1
13 254144520035 |Hydraulic hose assembly (135°)12{ & & & 6k (135° ) 12-1510-2SC-64 1
14 254144510021 |Pipe T AN 1
15 255043520022  |Joint 12-M27x2-M22x1.5 Bk (BES) 12-M27x2-M22x1.5 1
16 254144020039 |Hose 12-L345-2SC-60° T i () 12-L.345-2SC-60° 2
17 254144020038 |Connector (tee) Pk (=8) 1
18 281244529001 [Joint 12-M18x1.5-M22x1.5-60°  [#3k (HiEd) 12-M18x1.5-M22x1 1
19 254144520048 |Hydraulic hose assembly (90°)15-U ¥ & & & 5k (90° ) 15-L800-2SC—60° 1
20 254144520040 |Joint 10-M22x1.5-M18x1.5-60° $23k (H)10-M22x1.5-M18x1.5-60 1
21 255044020151 |Joint 12-2xM22x1.5-60° k(B2 E)12-2xM22x1.5-60° 2
22 910400100006 |Washer GB97.1-8-200HV “F#EGB97.1-8-200HV 2




281298501026 JZEMFH &I (=44 B H)/Mast lifting pipeline(three stage full free lift)

FEINO YmAg/SN Name 4R WE/QTY %&¥E/Remarks
23 910400500006 |Spring washer GB93-8 B GBO3-8 2
24 281244519003 |Tee welded RS 1
25 91010030002 Bolt GB5783-M8x25-8.8 121 GB5783-M8x25-8.8 2
26 254144520040 |Joint 10-M22x1.5-M18x1.5-60%d |4#%3k(E)10-M22x1.5-M18x1.5-60 1
27 900200301004 |Pipe ®10xd13 PEHE D10xP13 1 L=1500




2812985010277 28 R & &3 (AF¥EIIZR) /Side shifter and pipeline installation (standard mast)

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks
1 910100100056 |Bolt GB5782-M12x90-8.8 121 GB5782-M12x90-8.8 1
2 910400500008 |Spring washer GB93-12 P GBO3-12 1
3 910400100008 |WasherGB97.1-12-200HV B GB97.1-12-200HV 1
4 255030520022 [Sleeve ©22xd13x56 W ED22xP13x56 1
5 255030520021 |Pulley ®110x27 T D110x27 (FA5) 2
6 910200200059 |ScrewGB70.1-M8x30-8.8 1247 GB70.1-M8x30-8.8 3
7 910400500006 |Spring washer GB93-8 I GB93-8 3
8 255028520034 |hose immobilization lump Jid 65 o] 2 B 1
9 255028520035 |Pipe clamp munting plate U Ty i 1
254128520035 |Hydraulic hose assembly 10-L.285( i [ & i ik (E)10-L2850-1SC-60° 2 H=2000
255030520006 |Hydraulic hose assembly 10-L3370# & % & 4k (E)10-L3370-1SC-60° 2 H=2500
254128520040 |Hydraulic hose assembly 10-L350( i & & i ik () 10-L3500-1SC-60° 2 H=2700
281227511001 |Hydraulic hose assembly 10-L3800# [ % /& ik (E)10-L3800-1SC-60° 2 H=3000
281227511002 |Hydraulic hose assembly 10-L420( i & & & ik (E)10-L4200-1SC-60° 2 H=3300
10 281227511003 |Hydraulic hose assembly 10-L4300 % & & &4 % () 10-L4300-1SC-60° 2 H=3500
281227511004 |Hydraulic hose assembly 10-L450( i & & & ik ( ) 10-L4500-1SC-60° 2 H=3700
281227511005 |Hydraulic hose assembly 10-L490Q i /& & &4 % (#)10-L4900-1SC-60° 2 H=4000
281227511006 |Hydraulic hose assembly 10-L520( i £ & & ik ( ) 10-L5200-1SC-60° 2 H=4300
281227511007 |Hydraulic hose assembly 10-L5500 3 /& & & % (#)10-L5500-1SC-60° 2 H=4500
281227511008 |Hydraulic hose assembly 10-L595( i & & & k() 10-L5950-1SC-60° 2 H=5000
11 255028520001 |Joint 8-M16x1.5-M18x1.5-60° ek (B 52 55)8-M16x1.5-M18x1.5- 2
12 254127520001 |[Install plate AR 1
13 910400100006 |washer GB97.1-8-200HV V4B GB97.1-8-200HV 2
14 910800100001 |Oring 9.5x1.8 OJFJ8-149.5x1.8 4
15 281239520002 [Hydraulic hose assembly (90°)10-1f 1P/ = /= XL JHUTESTURLSLBU= 5
16 255042510004 |Side shiifter assembly(LH) #2245 2 A (LH) 1 %% /optional
16 255042510001 |Side shiifter assembly(LD) M F %% 5 B (LD) 1 %% /optional
16 255042510002 |Side shiifter assembly(CASCADE) |5 % & il (R 4 F4F) 1 %% /optional




2812985010283 FfH & # FOURTH ADDITIONAL PIPELINE (standard mast)

F£E/NO #RAB/SN Name £ Brm/QTY #¥E/Remark

1 255030520022 Bush ©22x®13x56 o ED22xD13x56 2

2 910400200005 big washer GB96.1-12-200HV R#EGB96.1-12-200HV 2

3 910400500008 |Spring washer GB93-12 FEEHEIGBO3-12 2

4 910100100056 Bolt GB5782-M12x90-8.8 12 GB5782-M12x90-8.8 2

5 251127520001 |Pulley ®110x42(double groove) |[IE4Ed110x42(FH#) 2

6 910100300025 Bolt GB5783-M8x35-8.8 12 GB5783-M8x35-8.8 4

7 910400500006 |Spring washer GB93-8 I GB93-8 12

8 910400100006 Flat washer GB97.1-8-200HV P #E GB97.1-8-200HV 12

9 255028520034  |Pipe press fixedly piank Ji A ] 7 Bk 8

10 255028520035  [mounting plate LR R) 4
11 256530520701  |Hydraulic hose assembly 10-L310( ¥ /& & &4 () 10-L3100-1SC-60° 2 H=2000
11 255028520059 |Hydraulic hose assembly 10-L360 % & & % (F.)10-L3600-1SC-60° 2 H=2500
| 11 281228011001 |Hydraulic hose assembly 10-L370( ¥ & & &4 () 10-L3700-1SC-60° 2 H=2700
| 11 263030520003  |Hydraulic hose assembly 10-L400d i J% & & Bl (E)10-L4000-1SC-60° 2 H=3000
hﬁ!ﬁ‘ 11 255028520062  |Hydraulic hose assembly 10-L440( ¥ /& & &4 () 10-L4400-1SC-60° 2 H=3300
2l 11 281227511004 |Hydraulic hose assembly 10-L4500 i % & & Bl (E)10-L4500-1SC-60° 2 H=3500
11 275227511002 |Hydraulic hose assembly 10-L470( ¥ & & & () 10-L4700-1SC-60° 2 H=3700
11 255028520064 |Hydraulic hose assembly 10-L5079 % J% & & Bl (E)10-L5075-1SC-60° 2 H=4000
L *]_5 11 281228011003 |Hydraulic hose assembly 10-L540( ¥ /& & &4 () 10-L5400-1SC-60° 2 H=4300
1 1,~ I 11 281228011004 |Hydraulic hose assembly 10-L5700 i % & & Bl (E)10-L5700-1SC-60° 2 H=4500
11 281228011005 |Hydraulic hose assembly 10-L615( ¥ & & &4 () 10-L6150-1SC-60° 2 H=5000

" m 12 255028520001 |Joint (locking bend) 8-M16x1.5-M1| 4% 3k (8iE %)8-M16x1.5-M18x1.5-6] 4

LcY 13 254127520001 |mounting plate ZEERR 2

m EL{%J 14 910200200055 Screw GB70.1-M8x16-8.8 1247 GB70.1-M8x16-8.8 8
12— & /f7 15 254128520035 |Hydraulic hose assembly 10-L2850 i /% & & i (E)10-L2850-1SC-60° 2 H=2000
P~ ,r/_ 15 255030520006 |Hydraulic hose assembly 10-L337( 3 % & & (#)10-L3370-1SC-60° 2 H=2500
3/ N\ 14 15 254128520040 |Hydraulic hose assembly 10-L350( ¥ /& & &4 %.( ) 10-L3500-1SC-60° 2 H=2700
/a;, 8 15 281227511001 |Hydraulic hose assembly 10-L380( i J& & & B (E)10-L3800-1SC-60° 2 H=3000
7 “.\ 15 281227511002 |Hydraulic hose assembly 10-L4200 % & & & 3 (E)10-L4200-1SC-60° 2 H=3300
14 15 281227511003 |Hydraulic hose assembly 10-L430( % & & i (#)10-L4300-1SC-60° | 2 H=3500
15 281227511004 |Hydraulic hose assembly 10-L4500 ¥ & & &4 () 10-L4500-1SC-60° 2 H=3700




2812985010283 FfH & # FOURTH ADDITIONAL PIPELINE (standard mast)

T
S

—
|
&
.H‘“‘m‘__
—3
&=
&

15

B E/NO) 4RH8/SN Name LK i /QTY & ¥E/Remark
15 281227511005 |Hydraulic hose assembly 10-L490( i & & & B (E)10-L4900-1SC-60° 2 H=4000
15 281227511006 |Hydraulic hose assembly 10-L5200 % & & i % (#)10-L5200-1SC-60° 2 H=4300
15 281227511007 |Hydraulic hose assembly 10-L5500 i & & & B (E)10-L5500-1SC-60° 2 H=4500
15 281227511008 |Hydraulic hose assembly 10-L595( % & & i % (&) 10-L5950-1SC-60° 2 H=5000




281298501029 88 K Bk & (— %4 HH) /Side shifter and pipeline installation(two stage full free)

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks
1 254128510001 |Transition steel pipe T ENE RS 1
2 910400100006 |Washer GB97.1-8-200HV V-3 GB97.1-8-200HV 2
3 910400500006 |Spring washer GB93-8 EEHE GBO3-8 2
4 941100400001 |Screw M8x20-8.8 24T M8x20-8.8 2
5 910300500006 |Nut GB889.1-M12-10 B2 1}GB889.1-M12-10 1
6 910400100008 |washer GB97.1-12-200HV P GB97.1-12-200HV 1
7 255030520022 |Bushing S 1
8 255030520021 |Pulley ¢110x27 W E110x27 (FEiE) 1
u 9 910400200005 |Washer GB96.1-12-200HV KB GB96.1-12-200HV 1
\ 10 910100300025 |BoltGB5783-M8x35-8.8 12 GB5783-M8x35-8.8 1
281229020021 |Hydraulic hose assembly10-L1650|# & % & ik (H#)10-L1650-1SC-60 2 H=2500
254130520004 |Hydraulic hose assembly10-L1795 i & & & ik (E)10-L1795-1SC-60° 2 H=2700
281229020022 |Hydraulic hose assembly10-L1900|# % % & 4% (E)10-L1900-1SC-60° 2 H=3000
11 255030520001 [Hydraulic hose assembly10-L2060| i [ & & ik (E)10-L2060-1SC-60° 2 H=3300
255028520044 |Hydraulic hose assembly 10-L2150 3 & & &4 () 10-L2150-1SC-60° 2 H=3500
255028520018 |Hydraulic hose assembly 10-L2270 % [ & & % () 10-L2270-1SC-60° 2 H=3700
254130520009 |Hydraulic hose assembly10-L2470|3 & & &4 % (#)10-L2470-1SC-60° 2 H=4000
12 941100100009 |Nut M6x12-8.8 24T M6x12-8.8 1
13 910400500005 |Spring washer GB93-6 I GBI93-6 1
14 910100300016 |BoltGB5783-M6x50-8.8 12 GB5783-M6x50-8.8 2
15 910301300002 |Nut GB17880.1-M6x16.5 $21}GB17880.1-M6x16.5 1
16 910400100005 |Washer GB97.1-6-200HV “FHE GB97.1-6-200HV
281228510001 |Groove welding L=705 SRS L=705 1 H=2500
281228510002 |Groove welding L=805 A B4 1L=805 1 H=2700
281228510003 |Groove welding L=955 Hh SR 5 L=955 1 H=3000
17 281228510004 |Groove welding L=1105 A SAEIE 5 1=1105 1 H=3300
281228510005 |Groove welding L=1205 SRS 1L=1205 1 H=3500
281228510006 |Groove welding L=1305 A SAEIE 5 1=1305 1 H=3700
281228510007 |Groove welding L=1505 Hh SR 5 1L=1505 1 H=4000
18 910200200059 |Screw GB70.1-M8x30-8.8 1247 GB70.1-M8x30-8.8 1
19 255028520035 |Pipe clamp munting plate Uy i 2




281298501030 88 K Bk & (— %4 HH) /Side shifter and pipeline installation(two stage full free)

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks
20 255028520034  |hose immobilization lump Ji A [ 7 B 2
254128510002 |Groove welding L=515 N SRS 1L=515 1 H=2500
254128510003 |Groove welding L=565 W FAE IR 4 1L=565 1 H=2700
254128510004 |Groove welding L=640 N SRS 1L=640 1 H=3000
21 254128510005 |Groove welding L=715 NS EL=715 1 H=3300
254128510006 |Groove welding L=765 NSRS L=765 1 H=3500
254128510007 |Groove welding L=815 NS5 1L=815 1 H=3700
254128510008 |Groove welding L=890 N 54154 1.=890 1 H=4000
22 910300500003 |Nut GB889.1-M6-10 $21}GB889.1-M6-10 1
L 23 254128520059 |Pulley frame T SR 1
254128520031 |Hydraulic hose assembly 10-L2350# % % & ik (E)10-L2350-1SC-60° 2 H=2500/2700
” 254128520052 |Hydraulic hose assembly 10-L265( i [ & & ik () 10-L2650-1SC-60° 2 H=3000/3300
254128520035 |Hydraulic hose assembly 10-L2850 % % % & il (B)10-L2850-1SC-60° 2 H=3500/3700
254128520037 |Hydraulic hose assembly 10-L315( i & & & k() 10-L3150-1SC-60° 2 H=4000
25 910100300025 |Bolt GB5783-M8x35-8.8 12 GB5783-M8x35-8.8 2
26 255028520001 |Joint 8-M16x1.5-M18x1.5-60° 23k (Bl 7€ %5)8-M16x1.5-M18x1.5-6 2
27 281239520002 |Hydraulic hose assembly (90°)10-L i JE & & A%(90°)10-L500-1SC-60°-{ 2
255042510004 |Side shiifter assembly(LH) M 25 5 B (LH) 1 %% /optional
28 255042510001 |Side shiifter assembly(LD) M F2 %% 5 B (LD) 1 %% /optional
255042510002 Side shiifter assembly(CASCADE) [{l]#% %3 & 1% (£ #r < 4F) 1 %% /optional




2812985010301 23 & B Mt &3 (=44 H H1)/Side shifter and pipeline installation(three stage full free)

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks

1 910100100054 Bolt GB5782-M12x80-8.8 121 GB5782-M12x80-8.8 1

2 910400500008 |Spring washer GB93-12 P GBO3-12 1

3 910400100008 |washer GB97.1-12-200HV B GB97.1-12-200HV 2

4 255030520020 [Pulley ®120x42 T 5 D120x42( ) 1
N 255030520001 |Hydraulic hose assembly 10-L206d# % & il (E)10-L2060-1SC-60° 2 H=4000
ﬂ-}‘f‘b i‘» i A, 255030520002 |Hydraulic hose assembly 10-L2310 % &% & il (E)10-L2310-1SC-60° 2 H=4350
{\@” . &//j/l 255030520003 |Hydraulic hose assembly 10-L2410# &% & 5 (E)10-L2410-1SC-60° 2 H=4500
255030520004 |Hydraulic hose assembly 10-L261# & & & il (E)10-L2610-1SC-60° 2 H=4800
5 254130520001 |Hydraulic hose assembly 10-L2810 ¥ /& & & 5% (E)10-L2810-1SC-60° 2 H=5000
254130520002 |Hydraulic hose assembly 10-L3110# &% & sl (E)10-L3110-1SC-60° 2 H=5500
254130520003 |Hydraulic hose assembly 10-L3510 ¥ /& & & k% (B)10-L3510-1SC-60° 2 H=6000
263030520006 |Hydraulic hose assembly 10-L3900 i /& & i k% (E)10-L.3900-1SC-60° 2 H=6500
254131020007 |Hydraulic hose assembly 10-L2950 % % & & il (E)10-L2950-1SC-60° 2 H=5200

6 255030520023 |Bushing 1 I EL 1

7 910100100054 Bolt GB5782-M12x80-8.8 12+ GB5782-M12x80-8.8 1

6 255030520023 |Bushing 1 I EL 1

7 910100100054 Bolt GB5782-M12x80-8.8 12+ GB5782-M12x80-8.8 1

8 910400500008 |Spring washer GB93-12 A GB93-12 1

9 910400100008 |washer GB97.1-12-200HV V3B GB97.1-12-200HV 1

10 255030520022 |Bushing ®22xd13x56 T ED22xP13x56 1
252128521001 |Hydraulic hose assembly 10-L1810 ¥ /& & & B (E)10-L1810-1SC-60 2 H=4000
255028520016 |Hydraulic hose assembly 10-L193( i & & & ik (E)10-L1930-1SC-60° 2 H=4350
255031020705 |Hydraulic hose assembly 10-L198( 3 /& & &4 () 10-L1980-1SC-60° 2 H=4500
255030520028 |Hydraulic hose assembly 10-L.208( i [+ & i k() 10-L2080-1SC-60° 2 H=4800
11 255030520029 |Hydraulic hose assembly 10-L218( 3 & & &4 () 10-L2180-1SC-60° 2 H=5000
254128520031 |Hydraulic hose assembly 10-L235( i & & & () 10-L2350-1SC-60° 2 H=5500
281229020031 |Hydraulic hose assembly 10-L2500 3 /& & & % () 10-L2500-1SC-60° 2 H=6000
254128520052 |Hydraulic hose assembly 10-L2650#7 & & & 5k (E)10-L2650-1SC-60° 2 H=6500
253528520009 |Hydraulic hose assembly 10-L225# JE & & 5 (E)10-L2250-1SC-60° 2 H=5200

12 255030520021 |Pulley ¢110x27 T E110Xx27 (A Hl) 2

13 254130520014 |Pulley block pole T ECTYAT 1




2812985010301 23 & B Mt &3 (=44 H H1)/Side shifter and pipeline installation(three stage full free)

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks
14 255030520018 |Hydraulic steel pipe welding WENESR S 1
15 910400100006 |washer GB97.1-8-200HV V-3 GB97.1-8-200HV 3
16 910400100006 |Spring washer GB93-8 EEHE GBO3-8 5
17 910100300022 Bolt GB5783-M8x20-8.8 12+ GB5783-M8x20-8.8 3
§ & A 18 255029020011 |Hydraulic hose assembly 10-L126( % & & & 5 (E)10-L1260-1SC-60° 2
® u\L bﬂ/ \ 19 281230510001 |Sideway steel pipe WENE RS 1
(G /j/l 20 | 910200200059 |Screw GB70.1-M8x30-8.8 1247 GB70.1-M8x30-8.8 2
21 255028520001 |Joint 16-18 H4:5:16-18 2
22 281239520002 |Hydraulic hose assembly (90°)10-L i /&% & 5%(90°)10-L500-1SC-60°-{ 2
23 255042510004 [Side shiifter assembly(LH) ML 25 2 B (LH) 1 %% /optional
23 255042510001 |Side shiifter assembly(LD) U # %% 2 B (LD) 1 i%%%/optional
23 255042510002 |Side shiifter assembly(CASCADE) |2 %% & il (R #i R 4F) 1 %% /optional




B ER (%4 AH) /(three stage full free)

75 /N0 Hif/SN 7K Name BE/QTY  &¥E/Remark

1 254131010002 NEE R Y e Pulley support welded 1

2 255031020004 1 B3l D 20x70 Axis $20x70 1

3 910400100006 P EGBI7. 1-8-200HV WasherGB97.1-8-200HV 2

4 910400500006 A GBY3-8 Washe GB93-8 2

5 910100300020 IZ k2 GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 2

6 255031020007 W D90x22 (FLAE) Pulley ®90x22 2

7 910200200062 JRETGB70. 1-M8x45-8. 8 Screw GB70.1-M8x45-8.8 3

8 255028520035 |4 BHR (45 9k) mounting plate 3

9 255028520034 Ji A [ E B Pipe press fixedly piank 6

10 281231020101 R Holder L

11 281231020102 JR B e SR (SEBRA D Hose mounting plate 1
255030520029 UEE SRR (B) 10-12180-1SC-60° |Hydraulic pipe welding10-L2180-1y 2 H=4000
256531020701 R s ik (BL) 10-1.2430-1SC-60° |Hydraulic pipe welding10-L2430-1y 2 H=4350
255031020100 UEE SRR (B) 10-12530-1SC-60° |Hydraulic pipe welding10-L2530-1y 2 H=4500
255028520050 TR i ik (BL) 10-1.2730-1SC-60° |Hydraulic pipe welding10-L2730-1y 2 H=4800

12 263028520010 U ARk (F) 10-1.2940-1SC-60° |Hydraulic pipe welding10-L2940-1y 2 H=5000
256530520702 TR i ik (BL) 10-1.3220-1SC-60° |Hydraulic pipe welding10-L3220-14 2 H=5500
255031020014 |y R4 MU (B) 10-13630-1SC-60° [Hydraulic pipe welding10-L3630-1y 2 H=6000
252130520702 TR i ik (BL) 10-1.4015-1SC-60° |Hydraulic pipe welding10-L4015-14 2 H=6500
275230529011 WS AR (FD 10-13080-1SC-6(Hydraulic pipe welding10-L3080-1y 2 H=7000

13 252131020001 Jiz i ] e AR (DY) Rubber hose fixing plate 1

14 254131010001 AN (DUERIR) B & Hydraulic pipe welding 1
252128521001 |Hydraulic hose assembly 10-L181( 3 % & fi( #)10-L1810-1SC-60 2 H=4000
255028520016 |Hydraulic hose assembly 10-L193( 3 & & &4 % () 10-L1930-1SC-60° 2 H=4350
255031020705 |Hydraulic hose assembly 10-L198( ¥ & & i k() 10-L1980-1SC-60° 2 H=4500
255030520028 |Hydraulic hose assembly 10-L208( i /& & &4 % () 10-L2080-1SC-60° 2 H=4800

15 255030520029 |Hydraulic hose assembly 10-L2180 3 & & &4 () 10-L2180-1SC-60° 2 H=5000
254128520031 |Hydraulic hose assembly 10-L235( 3 /& & &4 % () 10-L2350-1SC-60° 2 H=5500
281229020031 [Hydraulic hose assembly 10-L250( i & & i k() 10-L2500-1SC-60° 2 H=6000
254128520052 |Hydraulic hose assembly 10-L2650 ¥ &4 & 5% (E)10-L2650-1SC-60° 2 H=6500
253528520009 |Hydraulic hose assembly 10-L2250# & & & i%(E)10-L2250-1SC-60° 2 H=5200




v
2
22, @% f,-zu 19
g -§i /;18
hhr_é’-‘-‘:-._
15—
16

R VAR U

DA ER (Z%428H) /(three stage full free)
F /N0 /SN £ Neme Bici/QmY| %7k /Remark
16 255029020024 ek (BlES) 8-2xM16x1. 5-60° Joint (locking bend)8-2xM16x1.5-6{ 2
17 910200200059 I24TGB70. 1-M8x30-8. 8 Screw GB70.1-M8x30-8.8 2
18 910100100054 12 FGB5782-M12x80-8. 8 Bolt GB5782-M12x80-8.8 2
19 910400200005 K EFBIGB96. 1-12-200HV WasherGB96.1-12-200HV 4
20 255030520022 FTE D 22x D 13x56 Bushing®22x®13x56 1
21 255030520021 Y D 110x27 (Ff) Pulley ®110x27 2
22 910300100008 I EEGB6170-M12-10 Nut GB6170-M12-10 1




2812985010328 X 22 (Fr#EIJ48)/Fork carrier(standard mast)

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
1 255040510001  |Fork carrier welding 1040X986  |#45 58454 (1040x986) 8
2 910100300062  |Bolt GB5783-M14x30-8.8 I FGB5783-M14x30-8. 8 8
3 910400500009  |Washer GB93-14 HAE AL GBI3-14 8
4 910400100009  |Washer GB97.1-14-200HV P44 [EIGB97. 1-14-200HV 8
940200100043 Fork carrier welding FIRE ©78. 80-range=52. 5-56. 5 ( 2 JERL
5 940200100044  |Washer GB93-10 FERE O79. 10-range=52.5-56.5(4 2 bW
940200100039  |Screw GB70.1-M10x30-8.8 T ©79. 40-range=52.5-56.5(4 2 pris{
6 910401300017 |Circlip GB894.1-32 i FH 3t P4 Bl GB894. 1-32 6
940200300049 Parameter of compound roller 78.8 5 &% ©78. 80-range=52.5-56.4 4 b
7 940200300050 Parameter of compound roller 79. 14 & &% ©79. 10-range=52.5-56. 4 UL
940200300032 Parameter of compound roller 79.4 55 &% ©79. 40-range=52.5-56.94 4 P
8 910200200077  |ScrewGB70.1-M10x30-8.8 B24TGB70. 1-M10x30-8. 8 1
9 910400100007  |Washer GB97.1-14-200HV SF44 B GBI7. 1-10-200HV 1
10 254138010101  |Fork carrier welding T X ARA A (T HbriET148) 1




MY HE (ZZABHH) /Fork carrier(standard mast)

FFE/NO Gf/SN Name 4% B /QTY  &¥E/Remark
1 255040510001  |Fork carrier welding 1040X986 |4 7% 42454 (1040x986) 8
2 910100300062 Bolt GB5783-M14x30-8.8 12 F2GB5783-M14x30-8. 8 8
3 910400500009 Washer GB93-14 B GB93-14 8
4 910400100009 Washer GB97.1-14-200HV P-4 BGBI7. 1-14-200HV 8
940200100043 Fork carrier welding FIRE ©78. 80-range=52. 5-56. 5 ( 2 JERL
5 940200100044 Washer GB93-10 FEF ©79. 10-range=52. 5-56. 5 ( 2 e
940200100039 Screw GB70.1-M10x30-8.8 FEEE ©79. 40-range=52. 5-56. 5 ( 2 AL
6 910401300017 |Circlip GB894.1-32 i FH 3t P4 Bl GB894. 1-32 6
940200300049 Parameter of compound roller 78.8 5 &% ©78. 80-range=52.5-56.4 4 b
7 940200300050 Parameter of compound roller 79. 14 & &% ©79. 10-range=52.5-56. 4 UL
940200300032 Parameter of compound roller 79.4 55 &% ©79. 40-range=52.5-56.94 4 P
8 910200200077  |ScrewGB70.1-M10x30-8.8 B24TGB70. 1-M10x30-8. 8 1
9 910400100007 Washer GB97.1-14-200HV “F- 44 JEIGBI7. 1-10-200HV 1
10 254138010211 Fork carrier welding (two stage full 7¢ Y 22084 (W24 E H114%) 1




H"YXE (ZHK4HH5EED /Fork carrier(three stage full free-strengthened)

FEINO YmAg/SN Name 4R WE/QTY %&¥E/Remarks
1 255040510001 |Fork carrier welding (1040x986) |44 %4245 £ (1040x986) 1
2 910400100009 |Washer GB97.1-14-200HV T4 GB97.1-14-200HV 8
3 910400500009 |Spring Washer GB93-14 FEE I EIGBI3-14 8
4 910100300062 |Bolt GB5783-M14x30-8.8 12/ GB5783-M14x30-8.8 8
5 910100300027 |Bolt GB5783-M8x45-8.8 12#:GB5783-M8x45-8.8 8
6 910400500006 |Spring Washer GB93-8 5% 24 | GB93-8 8
7 910400100006 |Washer GB97.1-8-200HV 7548 GBI 7. 1-8-200HV 8
8 940200200003 |Side roller ®34-CD=45 M © 34-CD=45 4
9 281338023004 Side roller adjustment pad s 4 1 B 16
10 281338023003 [Side roller adjusting sleeve MR Ee R 8
11 910401300018 |Washer GB894.1-35 il FH 5504 £ Bl GB894.1-35 6
12 940200100043  |Roller ®78.80x$35x22.5 TR ©78.80x P35x22. 5SMERL | 6 #:%%/optional
12 940200100044  |Roller 79.10xd35x22.5 T D79. 10x D 35x22. 5 (YMEI &Y 6 i%%¢/optional
12 940200100039  [Roller ®79.40xd35x22.5 FIEE D79, 40x D 35x22. 5 (4N R} 6 i%#%/optional
13 910400500007 |Spring Washer GB93-10 #E B GB93-10 1
14 910200200077 |Screw GB70.1-M10x30-8.8 124TGB70.1-M10x30-8.8 1
15 281338013001 |Fork carrier welding R HIRE A4 H BT 1




281298501034 X4 (=ZFK4H 1) /Fork carrier(three stage full free)

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
1 255040510001  |Fork carrier welding 1040X986 |4 41454 (1040x986) 8
2 910100300062  |Bolt GB5783-M14x30-8.8 M2 FEGB5783-M14x30-8. 8 8
3 910400500009  |Washer GB93-14 P B GB93-14 8
4 910400100009  |Washer GB97.1-14-200HV P44 [EIGB97. 1-14-200HV 8
940200100043 Fork carrier welding FIRE ©78. 80-range=52. 5-56. 5 ( 2 JERL
5 940200100044  |Washer GB93-10 FERE O79. 10-range=52.5-56.5(4 2 bW
940200100039  |Screw GB70.1-M10x30-8.8 FERH D79. 40-range=52. 5-56.5(4 2 pris{
6 910401300017 |Circlip GB894.1-32 i FH 3t P4 Bl GB894. 1-32 6
2 940200300049 Parameter of compound roller 78.8 5 &% ©78. 80-range=52.5-56.4 4 b
7 940200300050 Parameter of compound roller 79. 14 & &% ©79. 10-range=52.5-56. 4 UL
J—1 940200300032 Parameter of compound roller 79.4 55 &% ©79. 40-range=52.5-56.94 4 P
) 8 910200200077  |ScrewGB70.1-M10x30-8.8 P24TGB70. 1-M10x30-8. 8 1
9 910400100007  |Washer GB97.1-14-200HV SF44 B GBI7. 1-10-200HV 1
10 254138010321  |Fork carrier welding (three stage f{ #% X 34484 (Z4 4 EH 1 14) 1




281298501035/ 152 (F7E1]142) / Mast (standard mast)

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks
1 910401300020 |Cir clip GB894.1-40 it F P24 B GB894.1-40 4
940200300049 |Parameter of compound roller|S&i25®78.80-range=52.5- 4 A
2 940200300050 |Parameter of compound roller|E&R2%®79.10-range=52.5- 4 A
940200300032 |Parameter of compound roller|S &2 ®79.40-range=52.5- 4 A
281244012011 |Mast (2000) P 14245 4 (2000) 1 H=2000
281244012001 |Mast (2500) P 2848 4 (2500) 1 H=2500
281244012002 |Mast (2700) P 13424 (2700) 1 H=2700
281244012003 |Mast (3000) YT 42484-(3000) 1 H=3000
281244012004 |Mast (3300) P11 4245 4-(3300) 1 H=3300
3 281244012005 |Mast (3500) I 2848 4 (3500) 1 H=3500
281244012006 |Mast (3700) Y11 42454-(3700) 1 H=3700
281244012007 |Mast (4000) Y1 4248 4 (4000) 1 H=4000
281244012008 |Mast (4300) P11 4245 4 (4300) 1 H=4300
281244012009 |Mast (4500) YT 4248 4 (4500) 1 H=4500
281244012010 |Mast (5000) P11 4245 4 (5000) 1 H=5000
- 4 910100300035 |Bolt GB5783-M10x20-8.8 12#:GB5783-M10x20-8.8 4
5 910400500007 |Spring washer GB93-10 I EIGB93-10 6
6 255044010057 |Axle ®30x82 #H i d30x82 4
281244011011 |Mast (2000) S 15454 (2000) 1 H=2000
281244011001 |Mast (2500) AP HE4E4(2500) 1 H=2500
281244011002 |Mast (2700) S IG5 (2700) 1 H=2700
281244011003 |Mast (3000) AMT1 48424 (3000) 1 H=3000
281244011004 |Mast (3300) HhI1 22155 (3300) 1 H=3300
7 281244011005 |Mast (3500) Hh 14825 (3500) 1 H=3500
281244011006 |Mast (3700) HhI1 5155 (3700) 1 H=3700
281244011007 |Mast (4000) AMTBE4 (4000) 1 H=4000
19 281244011008  |Mast (4300) AR 4 (4300) 1 H=4300
281244011009 |Mast (4500) AN TBEA (4500) 1 H=4500
281244011010 |Mast (5000) Hh1 2155 (5000) 1 H=5000
8 281244020104 |Bearing bush LRSS 2
9 281244020102 |Bearing cover(left) R G 1




281298501035/ 152 (F7E1]142) / Mast (standard mast)

FEINO YmAg/SN Name 4R WE/QTY %&¥E/Remarks
10 910400100008 |washer GB97.1-12-200HV 74 GB97.1-12-200HV 4
11 910400500008 |Spring washer GB93-12 i GBI3-12 6
12 910100100047 |Bolt GB5782-M12x45-8.8 12#:GB5782-M12x45-8.8 4
13 281244020102 |Bearing cover(left) Xk 1




281298501036 182 (—ZK4HH) /Mast (two stage full free)

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks
281243502201 |Mast (2500) W T3R5 (2500) 1 H=2500
281243502202 |Mast (2700) WIT42484(2700) 1 H=2700
281243502203 |Mast (3000) W T3E458 4 (3000) 1 H=3000
281243502204 |Mast (3300) 1142484 (3300) 1 H=3300

1 281243502205 |Mast (3500) M 115254 (3500) 1 H=3500
281243502206 |Mast (3700) WI142454(3700) 1 H=3700
281243502207 |Mast (4000) 1148 4 (4000) 1 H=4000
281243502208 |Mast (4300) P11 4E I8 (4300) 1 H=4300
281243502209 |Mast (4500) W44 (4500) 1 H=4500
281243502210 |Mast (5000) P 11454 (5000) 1 H=5000
281243502101 |Mast (2500) A TTBE R4 (2500) 1 H=2500
281243502102 |[Mast (2700) SN BR45(2700) 1 H=2700
281243502103 |Mast (3000) HM1 424745 (3000) 1 H=3000
281243502104 |Mast (3300) ATTHRIE 4 (3300) 1 H=3300

) 281243502105 |Mast (3500) S 15545 (3500) 1 H=3500
281243502106 |Mast (3700) ATTHRIE A (3700) 1 H=3700
281243502107 |Mast (4000) S TG54 (4000) 1 H=4000
281243502108 |Mast (4300) A TTHRIE A (4300) 1 H=4300
281243502109 |Mast (4500) S TG54 (4500) 1 H=4500
281243502110 |Mast (5000) ATTHRIE 4 (5000) 1 H=5000

3 910100300035 |Bolt GB5783-M10x20-8.8 12+ GB5783-M10x20-8.8 4

4 910400500007  |Spring washer GB93-10 A GB93-10 4

5 255044010057 |Axle ®30x82 it B d30x82 4

6 281244020104 |Bearing bush LRSS 2

7 281244020102 |Bearing cover(left) R G 1

8 910400100008 |washer GB97.1-12-200HV “FHEGB97.1-12-200HV 4

9 910400500008 |Spring washer GB93-12 I GBO3-12 6

10 910100100047 |Bolt GB5782-M12x45-8.8 12 GB5782-M12x45-8.8 4

11 281244020102 |Bearing cover(left) R G 1
940200300049 |Parameter of compound roller|E&:8%®78.80-range=52.5- 4 oA

12 940200300050 |Parameter of compound roller| &84 $79.10-range=52.5- 4 YEHD
940200300032 |Parameter of compound roller|S&:8%®79.40-range=52.5- 4 A

13 910401300020 |Cir clip GB894.1-40 A g 4B GB894.1-40 4




2812985010371 142(=4% 4 H H)/Mast (three stage full free)

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks

1 910401300018 |Cir clip GB894.1-32 it F P14 GB894.1-32 8

2 940200300049 |Parameter of compound roller|S&i25®78.80-range=52.5- 4 A

2 940200300050 |Parameter of compound roller|E&R2%®79.10-range=52.5- 4 A

2 940200300032 |Parameter of compound roller|S &2 ®79.40-range=52.5- 4 A
254144510037 |Mast 4000 TS 4554000 1 H=4000
254144510038 |Mast 4350 I 142454350 1 H=4350
254144510039 |Mast 4500 M TS5 4500 1 H=4500
254144510040 |Mast 4800 P T42454 4800 1 H=4800

3 254144510041 |Mast 5000 M T4 4545000 1 H=5000
254144510042 |Mast 5500 P 14E245500 1 H=5500
254144510043 |Mast 6000 P11 2R 46000 1 H=6000
254144510075 |Mast 6500 P 11424546500 1 H=6500
254144510081 |Mast 5200 M 1455200 1 H=5200

4 254144520030 [Chain plate P T SR 2 1 B AR 2

5 910400500010 |[spring washer GB93-16 I GB93-16 4

6 910100400028 |Bolt GB5783-M16X1.5X35-8.8 12 }:GB5783-M16X1.5X35-8.8 4
281244513001 |Mast 4000 o 44244000 4 H=4000
281244513002 |Mast 4350 W48 44350 1 H=4350
281244513003 |Mast 4500 o 44R 54500 1 H=4500
281244513004 |Mast 4800 4848 44800 1 H=4800

7 281244513005 |Mast 5000 T 445845000 1 H=5000
281244513006 |Mast 5500 o4 E 45500 1 H=5500
281244513007 |Mast 6000 o442 46000 1 H=6000
281244513008 |Mast 6500 TSR 46500 1 H=6500
281244513009 |Mast 5200 o 44255200 1 H=5200

8 910100300035 |Bolt GB5783-M10x20-8.8 12+:GB5783-M10x20-8.8 4

9 910400500007 |spring washer GB93-10 I GB93-10 4

10 255044010057 |Axle ®30x82 # H i P30x82 4

11 281244511001 |Mast 4000 A T5E4E5 4000 1 H=4000

11 281244511002 |Mast 4350 Hh1 44554350 1 H=4350

11 281244511003 |Mast 4500 Hh1 515 54500 1 H=4500




2812985010371 142(=4% 4 H H)/Mast (three stage full free)

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks
281244511004 |Mast 4800 AM1ERIE 5 4800 1 H=4800
281244511005 |Mast 5000 A T5E4E45000 1 H=5000

1 281244511006 |Mast 5500 AP 125 A 5500 1 H=5500
281244511007 |Mast 6000 A T5E4E46000 1 H=6000
281244511008 |Mast 6500 AT MR56500 1 H=6500
281244511004 |Mast 5200 A 154545200 1 H=5200

12 281244020104 |Bearing bush [HES 2

13 281244020102 |Bearing cover(left) S 1

14 910400100008 |washer GB97.1-12-200HV P44 GB97.1-12-200HV 4

15 910400500008 |spring washer GB93-12 A GB93-12 4

16 910100100047 |bolt GB5782-M12x45-8.8 12#:GB5782-M12x45-8.8 4

17 281244020102 |Bearing cover(left) 3 1




281298501038 M i (br#EIT3) /Lifting cylinder(standard mast)

FEINO YmAg/SN Name 4R WE/QTY %&¥E/Remarks

1 940200500003 |Chain wheel bearing780708K-¢11( 4% % #7807 06-D72xD30x21 2
2 910401300020 |Cir clip GB894.1-40 il FH 3 PE 14181 GBB94.1-40 2
3 910100300051 |Bolt GB5786-M16x1.5x40-8.8 12 GB5783-M12x35-8.8 2
4 910400500008 |Spring washer GB93-12 P GBO3-12 2

254144016002 |Cylinder (H=2000) JH i (H=2000) 2 H=2000

254144010021 |Cylinder (H=2500) I (H=2500) 2 H=2500

254144010022 |Cylinder (H=3000) L (H=2700) 2 H=2700

254144010023 |Cylinder (H=3300) JH T (H=3000) 2 H=3000

, .w 254144010024 |Cylinder (H=3500) I (H=3300) 2 H=3300

& 5 254144010025 |Cylinder (H=3600) JH T (H=3500) 2 H=3500

254144010026 |Cylinder (H=3700) L (H=3700) 2 H=3700

254144010027 |Cylinder (H=4000) JH . (H=4000) 2 H=4000

254144010028 |Cylinder (H=4300) I (H=4300) 2 H=4300

254144010029 |Cylinder (H=4500) I (H=4500) 2 H=4500

254144010030 |Cylinder (H=5000) I (H=5000) 2 H=5000
e 6 910600600015 |Split pin 2x20 IF 44 2x20 2

4 7 A LH1623 chain LH12234 5 2 AL

h/U 8 252044020121 |Longer Joint ek 2
; zj o 9 910600600030  |Split pin 3.2x30 TFIE4 3.2x30 2
\_ 10 910300200008  |Nut M16x1.5 12 FFM16x1.5 2
% emE—m— 11 254144020066 |Nut M16x1.5 BRI 2 FEM16X1.5 2
o 12 254144020060 |Fixing ring [ 5 2
’ 13 254144020061 |Rubber bushing By = 2
14 254144020062 Fixing seat [&] 52 JHE 2
15 910400100006 |Washer GB97.1-8-200HV - 445 GB97.1-8-200HV 4
16 910400500006 |Spring washer GB93-8 EEHEGBI3-8 4
17 910300100006 |Nut GB6170-M8-10 12 £GB6170-M8-10 4
18 910300100007  |Nut GB6170-M10-10 12 +}GB6170-M10-10 2
19 910100300038 |Bolt GB5783-M10x35-8.8 12+ GB5783-M10x35-8.8 2
20 251244020101 [Short Joint Sk 2
21 910400500007 |Spring washer GB93-10 FREE A E|GB93-10 6




281298501038 M i (br#EIT3) /Lifting cylinder(standard mast)

FEINO YmAg/SN Name 4R WE/QTY %&¥E/Remarks
22 910100400002 |Bolt GB5786-M10x1.25x20-8.8  |iZ2 GB5786-M10x1.25x20-8.8 2
23 A Piston rod AT 1 AFR s
24 A Adjusting bushing ¢35.5x@44xL1 |4 (35.5xp44xL1 1 ANFRAL A
25 A Cir clip 22 14 ] 1 APk A
- T Y [ 26 A Bearing D45x8(t=2.5) §7¥(%D45X8(t:2.5) 1 AR A
v é — f ol 27 A Catch 35x45x3 14 35x45x3 1 G s
28 A Seal ring 45x35x6 FLA % 4 1 AR EA
29 A Piston rod i 1 AFR LA
O H - ij{mﬁ_] 30 A Copper bushing & 1 AR B
<’ a;ﬂg N:nwm g5 31 A Cir clip P 1 AHRALE
32 A Buffering ring 35x47x7 [ 2 Pl 1 AR EA
33 A Dust ring35x45x6 il R 2% 44 P 1 AL
mm 34 A Guide sleeve LIS 1 AP A
o Ke 35 A O ring 44.7x2.4 O w4 ] 1 AP
- “@{ 36 A Bearing 3530 75 4 7K 3530 1 AP
@ ¥ < gj*;;j ” 37 A Cylinder s 1 AR R
4 ) ] })jg A 254198510001 [Dowel pin B S A (R THT) 2 | o=
= " 252044010044  |Lifting chain LH1234-87 AT 4 LH1234-73 2 H=2000
N ﬁ / a/‘_z‘_; ,-/U i 251244014001 |Lifting chain LH1234-87 TP 4 LH1234-87 2 H=2500
._\_ 251244014002  |Lifting chain LH1234-93 AT 4 LH1234-93 2 H=2700
% erram— o 251244014003 [Lifting chain LH1234-101 A TR 4 LH1234-101 2 H=3000
& ;@@ T e 252144014012  |Lifting chain LH1234-107 A FH% 4 LH1234-107 2 H=3300
i S B 251244014005 |[Lifting chain LH1234-113 ETHHESLH1234-113 2 H=3500
251244014006 |Lifting chain LH1234-119 AT 4 LH1234-119 2 H=3700
252044010022 [Lifting chain LH1234-137 A TR 4 LH1234-137 2 H=4000
252144014008  |Lifting chain LH1234-147 AT 4 LH1234-147 2 H=4300
251244014008 [Lifting chain LH1234-149 A TR 4 LH1234-149 2 H=4500
251244014013  |Lifting chain LH1234-163 AT 4 LH1234-163 2 H=5000




2812985010394 - il (— 2% 4 B H)/Short lifting cylinder(two stage full free)

BEI/NO HaFL/SN Name L FR @f{%/QT\ £7E/Remarks

254143510060 |Lifting chain LH1266-65 Tk % LH1266-65 2 H=2500
254143515001 |Lifting chain LH1266-67 Tk % LH1266-67 2 H=2700
254143510061 |Lifting chain LH1266-71 Tk % LH1266-71 2 H=3000
B 254144510016 |Lifting chain LH1266-75 T4 LH1266-75 2 H=3300
— - f A 254144510017 |Lifting chain LH1266-77 e T 4 LH1266-77 2 H=3500
u | 254144540004  |Lifting chain LH1266-81 o T8 26 LH1266-81 2 H=3700
L . 252143510071 |Lifting chain LH1266-85 2 71 4 LH1266-85 2 H=4000
@&&\%@—9—{}-@4 \: RSN A\ ) f/“ o 254144510019  |Lifting chain LH1266-89 e 4L H1266-89 2 H=4300
s R m 252143510072 |Lifting chain LH1266-91 T 4 LH1266-91 2 H=4500
\ !; 254143510065 |Lifting chain LH1266-97 AT 25 LH1266-97 2 H=5000

)] ‘ - 1 A Dust ring 50x58x7/6.5 By 2 Pl 1 ANF R AL

2 A Catch 50x60x3 4 J50x60x3 1 AR

3 A Seal ring 50x60x6 il FH 2 3 P 1 ANF R AL

4 A Guide sleeve SHE 1 AN UL

5 A O ring D75x3.1 OB % 18] 1 AR

6 A O ring D70x3.1 O % 418l 1 ARt

7 A Bearing 5035 X1 475035 1 AR

8 A Piston rod T ZEAT 1 AN UL

9 A Circlip 223 ] 1 AR

10 A Piston assembly 5 FE SR 1 AN UL

11 A Back up ring 70x20x3 A 70x20%3 1 AR

12 A Circlip 70x60x3 48 70x60x3 1 AN UL

13 A Seal ring 70x60x6 EEalc] 1 A B

14 A Valve bushing (B 1 AN AL

15 A Spring P 1 AN HUpR A

16 A Valve plug [ERA 1 AN AL

17 A O ring D20x2.4 OR8] 1 A B

18 A Cir clip @12 i 12 1 AN AL

19 A Cir clip ¢22 48l p22 1 A B

20 A Slide valve T IR 1 AR AL

21 A Spring L 1 AN HUph SR A




2812985010394 - il (— 2% 4 B H)/Short lifting cylinder(two stage full free)

FEINO YmAg/SN Name 4R WE/QTY %&¥E/Remarks
22 A Cylinder RN 1 AR AL
23 A Spacer By 1 AN At
24 A Screw M5x5 BT M5x5 1 AR
25 910100800006 |Bolt GB5789-M16x40-8.8 i+ GB5789-M16x40-8.8 1
= 26 910400500010 |Spring washer GB93-16 #4544 [ GB93-16 1
- - N Y 941100400001 |Screw M8x20-8.8 i24TM8x20-8.8 2
u L [ 28 910400500006 | Spring washer GB93-8 3.9 £ [ GBO3-8 4
L e e *=| 29 254143520056 |Chain plate P 1
@;&\Q\F@I\@—B—{}—E}J "‘\: SR ﬂ; N g 30 940200500009 |Chain wheel bearing 785208-00 | oic 1/ 50200 0U-PIOXPATXP 1
RN o m : 31 910401300020 |Cir clip GB894.1-40 B A TRE RSB GBB94.1-40 2
\ ’, 32 254143510050 |Chain plate P 1
i - 33 254143520072  |hoop i 1
34 910400100006 |washer GB97.1-8-200HV 744 GB97.1-8-200HV 2
35 910100300022 |Bolt GB5783-M8x20-8.8 i+ GB5783-M8x20-8.8 2
36 A LH1266 Chain LH12664k 25k 1 AR
37 254143520070  |Longer Joint Ko oL 1
38 910600600015 |Split pin GB91-2x20 FF L44GB91-2X20 1
39 254143520071 |Short Joint ik 1
40 910600600030 | Split pin 3.2X40 FF 1443, 2X40 2
41 255044020158  |Nut M18X1.5 BRI REM18X1.5 2
42 910400500008  |Spring washer GB93-12 B GBI3-12 1
43 910100400009 |Bolt GB5786-M12x1.25x25-8.8  |iZ#:GB5786-M12x1.25x25-8.8 1
254143510100 |Cylinder(M)(H=2500) L (M)(H=2500) 1 H=2500
254143510101 |Cylinder(M)(H=2700) JH L (M) (H=2700) 1 H=2700
254143510102 | Cylinder(M)(H=3000) L (M)(H=3000) 1 H=3000
254143510103 |Cylinder(M)(H=3300) ST (M) (H=3300) 1 H=3300
44 254143510104 |Cylinder(M)(H=3500) L (M)(H=3500) 1 H=3500
254143510105 |Cylinder(M)(H=3700) 4T (M)(H=3700) 1 H=3700
254143510106 | Cylinder(M)(H=4000) L (M)(H=4000) 1 H=4000
254143510107 |Cylinder(M)(H=4300) ST (M) (H=4300) 1 H=4300
254143510108 |Cylinder(M)(H=4500) ST (M) (H=4500) 1 H=4500




2812985010394 - il (— 2% 4 B H)/Short lifting cylinder(two stage full free)

F5/NO #AL/SN Name B4 ME/QTY &¥E/Remarks
41 254143510109 | Cylinder(M)(H=5000) JH T (M) (H=5000) 1 H=5000
B 254198510004 [Seal kits (two stage full free middle] 25 $:5 {145 38 61, (o &) 1) 1 G

o 1 25 812 1

-
=3
S

1 ]j g ' ."II
@H -G

—1N="}1"I—!‘J=Dt‘-—m




281298501040 F il (— %4 B H)/Short lifting cylinder(two stage full free )

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks

254143510120 |Cylinder (R)(H=2500) I T (R)(H=2500) 1 H=2500

254143510121 |Cylinder(R)(H=2700) I L (R)(H=2700) 1 H=2700

254143510122  |Cylinder (R)(H=3000) JH L. (R)(H=3000) 1 H=3000

254143510123 |Cylinder (R)(H=3300) I L. (R)(H=3300) 1 H=3300

/ﬁ A 254143510124 |Cylinder (R)(H=3500) i L(R) (H=3500) 1 H=3500

2 //ﬂ' . 254143510125 |Cylinder (R)(H=3700) I L.(R)(H=3700) 1 H=3700

3/ =, %5 [;;',;] ng 254143510126  |Cylinder (R)(H=4000) i L(R) (H=4000) 1 H=4000

%’““13 = %‘%14 254143510127 |Cylinder (R)(H=4300) I L (R)(H=4300) 1 H=4300

14 i ] 254143510128 |Cylinder (R)(H=4500) HIT(R)(H=4500) 1 H=4500

i?_‘_:ﬁ %_:1? 254143510129 |Cylinder (R)(H=5000) YL (R)(H=5000) 1 H=5000

%ﬁ:? 25/ Ny 254143510110 | Cylinder (L)(H=2500) T (L)(H=2500) 1 H=2500

13 @ 254143510111 |Cylinder (L)(H=2700) I L(L)(H=2700) 1 H=2700

i 19 254143510112  |Cylinder (L)(H=3000) I (L) (H=3000) 1 H=3000

T~19 254143510113  |Cylinder (L)(H=3300) I (L) (H=3300) 1 H=3300

5 254143510114 |Cylinder (L)(H=3500) I L.(L)(H=3500) 1 H=3500

254143510115  |Cylinder (L)(H=3700) I L(L)(H=3700) 1 H=3700

254143510116 |Cylinder (L)(H=4000) I L.(L)(H=4000) 1 H=4000

254143510117 |Cylinder (L)(H=4300) I (L) (H=4300) 1 H=4300

o 1 254143510118 |Cylinder (L)(H=4500) I L. (L)(H=4500) 1 H=4500

E? 254143510119 |Cylinder (L)(H=5000) I L.(L)(H=5000) 1 H=5000
5— | n 1 A Connecting rod T BT 1| AR
i F@:ﬁ %i 2 A O ring 26x2.4 ORY 2 £} 1 AN H A
g: 5. | 3 A Piston rod assembly FERE ZEFF ER 1 AN ORI
. T 4 A Adjusting bushing LEESS 2 AR
- ?_,.,-JP 5 A Piston I 5 2 AN HUpR A
8"" 6 A ScrewM4x6 A 7S A 1115 5 [ 46T M4X6 2 AR
10 - 7 A Cir clip 918 4024 14 18 2 R R (i
- 2 : 2 8 A Copper bushing HE > | e
2 S, 10 ﬂkﬁ 9 A Spring e 2| e
gii "o 23 10 A Buffer plunger o7k 3 2 R SR
- 11 A Supporting ring 45x15x2.5 % & 45x15x2.5 2 AR (it




281298501040 F il (— %4 B H)/Short lifting cylinder(two stage full free )

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
12 A LBH Dust ring LBHBH 4 & 2 AR
13 A Catch 32x42x3 4 F32x42x3 2 AN
14 A Seal ring 4 % P 2 AN AL
15 A Guide bushing SnE 2 AN B R AL
2 /ﬁ 16 A Catch 45x50x1.5 4 F 45x50x1.5 2 AN AL
25,4' i‘mm 17 A O ring 50x3.1 O %5 4t P 2 AN AL
3/ = = ~13 18 A Bearing 3230 N iR 3230 2 AR
%mm a o i 19 a Cylinder o 2| R
L:;t 4 “_f_f;}g 20 A Valve PF3/8-M18x1.5 i 4 IR PF3/8-M18x1.5 1 AR R4
cb--qg s/ 7 21 A Dowel pin 10x26 B H:4410x26 2 AR SR A
—47 2 s 22 910400500008 |Spring Washer GB93-12 4[5 GBO3-12 2
18 @ 23 910100400009 |Bolt GB5786-M12x1.25x25-8.8  |iZ#:GB5786-M12x1.25x25-8.8 2
_ ~19 24 910100400029 |Bolt GB5786-M16x1.5x40-8.8 12 #:GB5786-M16x1.5x40-8.8 1
19 25 910400500010 |Washer GB93-16 #4544 [ GB93-16 1
26 A Plunger rod assembly A FEZEFT M AR 1 AR
C 254198510002 iﬁi:dl(c::: (WO stage Tdiriree nrg %%‘J’{#ﬂ%}%@(ﬁﬂ{ﬁl) 2
§
-
5| . %i
64
7 5|
B/-" E___%;u
G iy
10 ¥
- 2 a 2
21 B 0% 2
2] @ 11— zal'\tA
28} -




2812985010415 - FhiT (=% 4 EH) /Short lifting cylinder (three stage full free)

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
254144510014 |Lifting chain LH1266-69 A 2% LH1266-69 2 H=4000
254143510061 |Lifting chain LH1266-71 AT 4E S LH1266-71 2 H=4350
254144510015 |Lifting chain LH1266-73 L FHE 2% LH1266-73 2 H=4500
254144510016 |Lifting chain LH1266-75 AT 4E 5 LH1266-75 2 H=4800
A 254143510062 |Lifting chain LH1266-79 T4 LH1266-79 2 H=5000
254144510018 |[Lifting chain LH1266-83 T4 LH1266-83 2 H=5500
_= 254143510063 |Lifting chain LH1266-87 T % LH1266-87 2 H=6000
ﬁg 254143510064 |Lifting chain LH1266-93 LT85 2 LH1266-93 2 H=6500
¥a 254144540004 _ [Lifting chain LH1266-81 T4 LH1266-81 2 H=5200
g 1 A Dust ring B2 1 R g
, 2 A Catch 50x60x3 1% }750x60x3 1 AN R
. 3 A Seal ring i 25 1 AR
4 4 A Glide sleeve SHE 1 AN R AL
% 5 A O ring O 55 4 P 1 AN UL
> o e o g 6 A O ring O #4 [] 1 S R
A 7 A Bearing 5035 N 47k 5035 1 AR AL
[ ")) 8 A Piston rod AT 1 TR
9 A Cir clip R 2224 P 1 ARt
; 1_0_; 10 A Piston assembly TR 1 AN FUBRAIL
11 A Support ring 70x20x3 A 70x20%3 1 ARt
12 A Catch 70x60x3 4 F70x60x3 1 AR
13 A Seal ring FLH % 4t Pl 1 AR A
14 A Valve cover RS 1 AN ERLR
15 A Spring P 1 AR AL
16 A Valve plug Wt 1 A B
17 A Catch iR 1 N
18 A O ring D20x2.4 OR8] 1 A B
19 A Cir clip 22 i 22 1 N
20 A Slide valve el 1 AN BRI
21 A Spring 2.3x15x48.5 2 .3x15%48.5 1 N
22 A Cylinder KL 1 AN HUpR A




2812985010415 - FhiT (=% 4 EH) /Short lifting cylinder (three stage full free)

FEINO YmAg/SN Name 4R WE/QTY %&¥E/Remarks
23 A washer Py 1 AN EUpERAIL
24 A Screw t M5x5 7S i BT SR IE 5T M5X5 1 AN At
25 910200200123 |Screw GB70.1-M16x50-8.8 24T GB70.1-M16x50-8.8 1
26 910400500010 |Spring washer GB93-16 P GB93-16 1
= 27 254144510020 |Chain plate e i 1
Y s 28 254144520029 |Block chain plate RS ) 1
742' 3) 1. 29 940200500009 |Chain wheel bearing 785208-00 |4 %¢ %17 785208-00-p95x(p40x47 1
* (; 30 254144520031  [Chain Axle GEEb A 1
= 31 910401300020 |Cir clip GB894.1-40 il FH 3R 4 Bl GB894.1-40 2
. | 32 910600600015  |split pin 2x20 I F14452x20 2
. 33 A LH1266 chain LH12661k X 2 A ARG
g ' - 34 254143520070 |Joint Kok 2
- 35 910600600032  |split pin 3.2x30 FF F1443.2x30 2
G i — T S 36 255044020158  [Nut M18x1.5 BRIfI 12 REM18X1.5 2
TR AL L[/ ] 1 37 | 910300400007 [Nut M18x15 B2 FFM18x1.5 2
D*F?j{“@mf},: S ) 38 254144520032 |Cylinder fixing hoop ST FE 5 B 1
& -i\ Q“g/ 39 910400500006 | SpringWasherGB93-8 3.9 £ [ GBO3-8 2
& L7 % 40 910300100006 |Nut GB6170-M8-10 1% 1} GB6170-M8-10 2
s M 7 *{,..-:i. g 254144510030 _ [Cylinder H=4000 i T+ il H=4000 1 | @&nc.1-24
. ; dL 4 ALl 254144510031 [Cylinder H=4300 i 2 T L H=4300 1
" 254144510032 |Cylinder H=4500 JE 2 TRl H=4500 1
254144510033 |Cylinder H=4800 FEE S E H=4800 1
41 254144510034 |Cylinder H=5000 JE T H=5000 1
254144510035 [Cylinder H=5500 FEE S E H=5500 1
254144510036 |Cylinder H=6000 JE T H=6000 1
254144510076 |Cylinder H=6500 AT (M)D70xP55%1155 1
254144510078 |Cylinder H=5200 YL (M)D70xP55x1155 1
42 254143520071  |Joint Ji vk 2
43 910400500008 |SpringWasherGB93-12 I GBO93-12 1
44 910100400009 |Bolt GB5786-M12x1.25x25-8.8 |2 GB5786-M12x1.25x25-8.8 1
B 254198510005 |Seal kits (three stage full free liftind % 4 {412 38 41, (- [8] 1) 1 S

o 1 2 L o 12 1




2812985010422 F L (=4 B /)/Lifting cylinder(three stage full free)

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
1 254144020060 |Fixing hoop JEH 2
2 254144020061 |Support block SRR 2
3 254144020062 |Rubber pad [#] & 2
4 910400100006 |WasheGB97.1-8-200HV V445 GB97.1-8-200HV 4
- 88 = = = 5 910400500006 |Spring WasheGB93-8 F 1 GBI3-8 4
[{ {:ﬁ/&_ [ 4 f : @%_"L 6 910300100006 | Nut GB6170-M8-10 11}GB6170-M8-10 4
: I ‘ 7 910300100007 |Nut GB6170-M10-10 12 1+GB6170-M10-10 2
8 910100300038 |Bolt GB5783-M10x35-8.8 12#:GB5783-M10x35-8.8 2
i 254144510044 |Cylinder (L)H=4000 #e 2+ ETH=4000 1
a i A0 254144510045 |Cylinder (L)H=4350 72 k27 i TH=4350 1
< o Dot Hed o y! L
ToTmamenes e 254144510046 |Cylinder (L)H=4500 /2 A2 T TH=4500 1
254144510047 |Cylinder (L)H=4800 Fe LM FTH=4800 1
9 254144510048 |Cylinder (L)H=5000 o i fiTH=5000 1 £ /Inc.24-40
254144510049 |Cylinder (L)H=5500 Fr et FTH=5500 1
254144510050 |Cylinder (L)H=6000 F2 2 ETH=6000 1
254144510059 |Cylinder (L)H=6500 T HL(L)D45xP35%x2090 1
254144510079 |Cylinder (L)H=5200 T (L)D45xP35x1685 1
10 910400100008 |WasheGB97.1-12-200HV 74 GB97.1-12-200HV 2
11 910400500008 |Spring WasheGB93-12 T GBI3-12 4
12 910100400009 |Bolt GB5786-M12x1.25x25-8.8  [iZ#GB5786-M12x1.25x25-8.8 2
cEes i 13 254144020065 I M16x1.5-85.5 2 |16N
T . MY ras 13 251244020101 |Bolt M16x1.5 BE26 12 FM16x1.5x85 2  |18N/20N
:ﬁrﬁ_ § /JN 254144510051 [Cylinder (R)H=4000 5 i Sl T H=4000 1
& 5 I & 254144510052 |Cylinder (R)H=4350 A5 L T+ T H=4350 1
254144510053 [Cylinder (R)H=4500 7 Sl T H=4500 1
254144510054 |Cylinder (R)H=4800 A5 L T T H=4800 1
14 254144510055  |Cylinder (R)H=5000 45 e FHi T H=5000 1 f15/Inc.24-40
254144510056 |Cylinder (R)H=5500 A5 T+ T H=5500 1
254144510057 |Cylinder (R)H=6000 7 i Sl HTH=6000 1
254144510058 |Cylinder (R)H=6500 T HL(R)®45xD35x2090 1
254144510080 |Cylinder (R)H=5200 THEL(R)D45xD35x1685 1




2812985010422 F L (=4 B /)/Lifting cylinder(three stage full free)

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
15 910100300053 |Bolt GB5783-M12x45-8.8 1242 GB5783-M12x45-8.8 2
16 910401300020 |Cir clip GB894.1-40 Hl P 3 1 124 P8l GB 8 94.1-40 2
17 940200500004 |Chain wheel bearing 780708K1-®| 44 %7 780708K 1-d95xD40x21 2 |16N
17 940200500015 |Chain wheel bearing 780708K3-®| %4 i & 780708K3-095xD40x27 2 |18N/20N
18 254144020068 |LH1223T chain B4 LH1223T 2 |16N
18 910900400010 |LH1234 chain W8 GB6074-LH1234 2 |18N/20N
19 910600600019 |Split pin 2.5x25 TF I #GB91-2.5x25 2
s ) ‘cr 20 254144020064 |Bolt M16x1.5-140.5 i 2B HM16x1. 5-140. 5 2 |16N
(?——#—{[[&—— =+ H lef— 20 252044020121 |Bolt M16x1.5x178 i 4 122 M16x1.5X178 2 |18N/20N
21 910600600030 |Split pin 3.2x30 JF F1443.2x30 2
22 254144020066 |Nut M16x1.5 BRT U2 BEM16X1.5 2
a2+ 23 910300200008  |Nut M16x1.5 12 EFM16x1.5 2
S KRS =8 S 24 A Piston rod IR 1 AR
25 A Adjusting bushing 35.5x44xL1 ¥ £ 35.5x44xL 1 1 ARt
26 A Cir clip 2234 ] 1 AR
27 A Bearing D45X8(t=2.5) YK DA5X8(t=2.5) 1 ARt
28 A Catch 35x45x6 4 i 35x45x6 1 AR
29 A Seal ring 45x35x6 FLH % 4t Pl 1 PR
- T 30 A Piston 15 % 1 AR
=9 s lER A Copper bushing VRS 1 RSl it
e ;\2 < 32 A Cir clip L 1 AR g
- 33 A Buffer ring ZE PR 1 AN UL
SR 34 A Dust ring 35x47x7 575 24> el 1 AN
35 A Seal ring 35x45x6 il FH % 4 1 TN BBl AR
CE77 | 36 A Guide bushing SE 1 R R
/A | 37 A O seal ring 44.7X2.4 O34 1 AR
38 A Bearing 3530 4715 417K 3530 1 A B
39 A Cylinder A 1 AN AL
40 A Dowel pin D10x26 FAE4D10x26 1 A B
A 254198510003 |Seal kits(three stage full free lifting| a5 53 41 (2 Tt i) 2 |THeleTene
B 251244014002 [Lifting chainLH1234-93 WEFHHE S LH1234-93 2 H=4000

2812985010422 FF i FL(= 24 B t)/Lifting cylinder(three stage full free)




({/ / // f — " : "\_‘"
—-l-a =
| L
o1 I 10— —{p— 0 [0
. = a}?ja&;}&?%ﬂﬁﬁﬁ
S
&
ceaes
—| Wy
%}; ] LE 7
= | =/ o

FES/NO PRIS/SN Name 2R @iﬁ/QT\ £#3E/Remarks
251244014003 Lifting chainLH1234-101 FIBES4LH1234-101 2 H=4350
251244514002  |Lifting chainLH1234-103 FeTH 2L H1234-103 2 H=4500
251244014004 Lifting chainLH1234-109 FIBES%LH1234-109 2 H=4800

B 251244014005 Lifting chainLH1234-113 FE 8545 LH1234-113 2 H=5000
251244014014 Lifting chainLH1234-121 I BEKLH1234-121 2 H=5500
252144014006 Lifting chainLH1234-133 FE 8545 LH1234-133 2 H=6000
254144514013 Lifting chainLH1234-143 T BE 2 LH1223T-143 2 H=6500
275244014015 Lifting chainLH1234-117 BB LH1223T-117 2 H=5200




28129850104 31fiRH &L/ Tilted cylinder

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
281220511001 |cylinder (TL)®63xP30x86(5/7)  |MIEL(TL)(5/7) 2 H<4000
A 281220511002 |cylinder (TL)®70xd32x57(3/5) | (TL)(3/5) 2 H=4000
281220511004 |cylinder (TL)®75xd32x88(7.5/5) | fiL(T)P75xD32x88(7.5/5) 2
1 A Grease mouth Z1/8 Bl lEmEZ1/8 1 AN ER R
2 A Earring HIER 1 AR
3 A Bearing GE 30 KT i 7K 30 1 AR A
4 A Cir clip 47 P8 47 1 ANF R AL
5 A NutM14 EREM14 1 AR
6 A Washer 14 g 14 1 ANF R AL
7 A Bolt M14x55 I FEM14X55 1 AR
8 A Piston % % 1 AN R AL
A Piston 5% 1 AN AL
9 A seal ring 60x70x6 LA 1 AR
A seal ring 53x63x6 FLH 1 ARt
10 A Support ring D65x70x20 SRR 1 AR
A Support ring D58x63x20 SRR 1 ARt
1 A Dust ring 32x52x8 B 212 Pl 1 AR
A Dust ring 30x47x7x10 7 22 ] 1 ANt
12 A Cir clip 52 4852 1 AR
A Cir clip 47 4847 1 ARt
13 A Cir clip 418 1 AR
14 A Catch 32x48x3 4 H32x48x3 1 R
15 A U seal ring48x30x10 U2 25 4 [ 1 A B
16 A Guide sleeve AEES 1 AR AL
A Guide sleeve CARES 1 AN HUpR A
17 A O seal ring 70x3.1 O8I 4} [ 1 AN AL
18 A Bearing 32x36x25 15 47K 32x36%25 1 A B
A Bearing 30x34x25 1Y 47K 30x34x25 1 N
19 A Cylinder barrel assembly G147 2%, 1 A EhIR G
A Cylinder barrel assembly T 14 A AR 1 ANFOFR AL
20 A Bearing 30x34x38 15 47K 30x34x38 1 A B
B 254198510006 |Seal kits (tilted cylinder) S I AL (AT 1 H<4000
255098510006 |Seal kits (tilted cylinder) 2B S EA (IR 14 H=4000




281298501044 88 &R 4i/Electric system

FEINO YmAg/SN Name 4R WE/QTY %&¥E/Remarks

1 920200200031 |Key switch FHRETT R (— A XUER) 1

2 922000100066 |Light FLDD-9Z-FX ¥TFLDD-9Z-FX 2 headlamps

3 922000100052  [Light FLDJ-QXD-001 FTFLDJ-QXD-001 2 pETE T

4 910400500004 |Spring Washer GB93-5 P GBI3-5 8

5 910400100004 |Washer GB97.1-5-200HV - 445 GB97.1-5-200HV 8

6 910200500038 |Screw GB818-M5x12-4.8 24T GB818-M5x12-4.8 4

7 920200800013 |Combination switch HEFFR 1

8 920200300004  |Micro switch 1 Eh I 1 parking brake

9 910200200017 |Screw GB70.1-M4x25-8.8 24T GB70.1-M4x25-8.8 2

10 910400100003 |Washer GB97.1-4-200HV -3 [E|GB97.1-4-200HV 2

11 284033010002 |Cable -U1-35-6-8-2400 #45-U1-35-6-8-2400 1

12 284033010003 |Cable -V1-35-6-8-2400 24 45-V1-35-6-8-2400 1

13 284033010004 |Cable -W1-35-6-8-2400 #4445 -W1-35-6-8-2400 1

14 284033010005 |Cable -U2-35-6-8-2600 24 4-U2-35-6-8-2600 1

15 284033010006 |Cable -V2-35-6-8-2600 £ 45-V2-35-6-8-2600 1

16 284033010007 |Cable -W2-35-6-8-2600 £ 45-W 2-35-6-8-2600 1

17 920201000002 |Foot pedal JK231 TIPS 1 Crane brake

18 284033010014 |Cable -U3-35-6-8-2250 2 45-U3-35-6-8-2250 1

19 284033010015 |Cable -V3-35-6-8-2250 £ 45-V3-35-6-8-2250 1

20 284033010016 |Cable -W3-35-6-8-2250 £ 45-W3-35-6-8-2250 1

21 281233010002 [Cable SHJEER 1
281233010003 |Controller (Curtis-3D20N) F. 2 2H £ (Curtis-3D20N) 1 Curtis

22 281233010007 |Controller ((Inmotion-3D20N) HL 32 41 24 (Inmotion-3D20N) 1 Inmotion
281233010009 |Controller (Curtis-F % %1-3D18N) |H#% 204 (Curtis-F £ %1-3D18N) Curtis-F

23 910200200058 |Screw GB70.1-M8x25-8.8 #24TGB70.1-M8x25-8.8 4

24 910400100005 |Washer GB97.1-6-200HV - 34 [6|GB97.1-6-200HV 4

25 910400500005 |Spring Washer GB93-6 I GBI93-6 4

26 921800200007 |Potentiometer Vert-X A2 Vert-X 1
921000200079 |Charger SN48V80A 75 H1 #£SN48VBOA(IF H) 1 | #4#%560/630Ah

27 921000200080 |Charger SN48V80A 78 HiL A% SN48VE0A(IF JL/1#K) 1 i #2560/630Ah
921000200083 |Charger SN48V80A 75 L 22 SNABVBOA(JR) 1 | #4#%560/630Ah




281298501044 88 &R 4i/Electric system

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
921000200560 |Charger SN48V80A(3P 220V) 7t HL2¥SNA8VE0A (3£ 20 = 4H220V) 1 4 #2560/630Ah
921000200084 |Charger SN48V80A(3P 480V) 7o L 28 SN48VS0A (32 X =#H480V) 1 #11560/630Ah
921000200157 |Charger SN48V65A 7t HLAE SN48VE5A (I H) 1 i ER490/455Ah

07 921000200158 |Charger SN48V65A 78 HL 2% SN48VE5A(F JL/1RK) 1 iR 490/455Ah
921000200161 |Charger SN48V65A 76 H, 23 SNABVB5A () 1 ¥ RE490/455Ah
921000200567  Charger SN48V65A(3P 220V) 7t L 4 SN48VE5A(3£ 1 =41220V) HY#2490/455Ah
921000200502 |Charger SN48V65A(3P 480V) 76 HL 28 SN48V65A (32 X =#H480V) 1 HEZ490/455AN
921000200801 |Charger SN48V20A 7t L 22 SN48V20A(3£ 1110V) 1 B IR F it

28 921900100001 |Transducer DC48V 24V A ADCABVEL 24V 1
281233010001 |Truck body harness(Curtis-3D20NY 4= & £k 5 (Curtis-3D20N) 1 Curtis

29 281233010005 |Truck body harness(Inmotion-3D2( %= & £; % (Inmotion-3D20N) 1 Inmotion
281233010008 |Truck body harness(Curtis-F & %1l-3 7= & 25 3 (Curtis-F £ 51]-3D20N) Curtis-F

30 920200100020 [Emergency switch LAY39-01MJ-R{ S/ZFF 5<LAY39-01MJ-RC 1

31 921900100004 |Transducer DC24V 5V A ADC24VEBY 1

32 920200300004 |Micro switch hEh IR 1 Multi-way valve
921100100011 |Indicator 3501-12-80V NES 1 Curtis-SE

33 921100100045 |Indicator IDD-E-35CD17B {3 IDD-E-35CD178B 1 Inmotion
921100100063 |Indicator 3401T-12-96V {XF3401T-12-96V 1 Curtis-F

34 920500100001 |Horn 125-DC24V Y\ 125-DC24V 1

35 910400100005 |Washer GB97.1-6-200HV 448/ GB97.1-6-200HV 1

36 910400500005 |Spring Washer GB93-6 T GBI3-6 1

37 910200500051 |Screw GB818-M6x12-4.8 1247 GB818-M6x12-4.8 1

38 922000100060  [Light FLDJ-SSWD-003 ATFLDJ-SSWD-003 2 e

39 922000100051 |Light FLDJ-JSD-002 KTFLDJ-JSD-002 1 Warning lights

40 255033510001 |Rear lever switch JEIEFH X 1 % %% /optional




2812985010454 #F(CURTIS) /Electronic control element (CURTIS)

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks
1 921400100055 |Controller 1232E-5221 P48 1232E-5221 1 Mian control
2 921400100055 |Controller 1232E-5221 P28 1232E-5221 1 Slave controller
3 921400100043 [Controller 1232SE-5321 i #31232SE-5321 1 Pump control
4 920100400008 Fuse box BX2081X {RI% &BX2081X 1
5 920700100005 |Contactor DC48C-SW200-262 fhds 1
6 920100100014 |Fuse 500A R[5 22500A 1
7 920500100002 Buzzer DJB-24B i\ gns 2 DJIB-24B 1
8 922000100005 |Light SG252-24V 11SG252-24V 1
9 920800100002 |Relay DC24V-HFV4 4 33 DC24V-HFV4 1




281233010009 ¥4 f£(CURTIS-F) /Electronic control element (CURTIS-F)

F5/NO YRHL/SN Name R WE/QTY %&¥E/Remarks
1 921400100155 |Controller AC-F2-A-48-240-001 i #s AC-F2-A-48-240-001 1 Mian control
921400100155 |Controller AC-F2-A-48-240-001  |#5:fl 28 AC-F2-A-48-240-001 1 Slave controller
2 921400100156 |Controller AC-F4-A-48-375-001 i #s AC-F4-A-48-375-001 1 Pump control
3 920700100005 [Contactor DC48C-SW200-262 B 2$DC48C-SW200-262 1
4 920100100014 |Fuse 500A {58 225007 (F %) 1
5 920500100002 |Buzzer DJB-24B i\ i 25 DIB-24B 1
6 922000100005 |Light SG252-24V $7SG252-24V 1
7 920800100002 |Relay DC24V-HFV4 4k 1 28 DC24V-HFV4 2




281233010007 EE#EZH - (Inmotion) /Electronic control element (Inmotion)

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks
1 920700100005 |Contactor DC48C-SW200-262 i #$DCA8C-SW200-262 1
2 922000100005 |Light SG252-24V $7SG252-24V 1
3 920500100002 |Buzzer DJB-24B W\ g 25 DJIB-24B 1
4 921400100120 |Controller ACS48XS-250C-35P i #8ACS48XS-250C-35P 1 Mian control
5 921400100120 |Controller ACS48XS-250C-35P ¥4l 288 ACS48XS-250C-35P 1 Slave controller
6 921400100070 |Controller ACS48S-350C-23P P #$ACS48S-350C-23P 1 Pump control
7 920800100002 |Relay DC24V-HFV4 4k Hi 2§ DC24V-HFV4 1
8 920100400008 |Fuse box BX2081X {RIG 22 FEBX2081X 1
9 920100100017 |Fuse 250A 1R 22 250A 1




281298501046 HL 5 EH2 88 K B/Power connector assembly

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks
1 920400100014 |Batteryconnecting cable REMA956 #:#fi{:REMA95601-05 1 HYR/PD
1 920400100023 |Batteryconnecting cable REMA956 #:4fi{f REMA95615-39 1 A E L
2 920400100011 |Batteryconnecting cableREMA955(4%1fifREMA95500-01 1
3 910400100005 |Washer GB97.1-6-200HV V-4 GB97.1-6-200HV 4
4 910400500005 |Washer GB93-6 3% B GB93-6 4
5 910200200046 |Screw GB70.1-M6x60-8.8 1247 GB70.1-M6x60-8.8 4




2812985010473 Hijth/Battery

FES/NO JRTS/SN Name 2R BE/QTY &yE/Remarks
281237010011 Battery 48V-7VBS455(bolt,kuaile) |25 Hith48V-7VBS455(1%) 1 FE3D16-18N
1 281237010006 Battery 48V-7VBS490(bolt,kuaile) |75 H#h48V-7VBS490(1Z) 1 FE3D16-18N
281237010007 Battery 48V-7VBS560(bolt,kuaile) |25 Hth48V-7VBS560(1%) 1 FE3D16-18N
281237010016 Battery 48V-7VBS630(bolt,kuaile) |7 5] H#h48V-7VBS630(1Z) 1 FE3D16-18N
1 281337010003 Battery 48V-7VBS560(bolt,kuaile) |25 H#1:48V-7VBS560(1%) 1 FE3D20N
281337010004 |Battery 48V-7VBS630(bolt,kuaile) |7 5] i 148V-7VBS630(12) 1 FE3D20N




2812985010484 Hi/Lithium Cell

F5/NO #AL/SN Name B4 WrE/QTY #&¥E/Remarks
281537012106 E25851.2V277GFLIAER3D 1
281537012112 825851.2V277GF1ER3D 1
281537013101 |Li Battery51.2V277GF2-3D #4151 2V277GF2[H F£3D 1
281537013104 [/ 2oTEYO Vel TETe 848512277 GF2INFAERR3D 1
281537013107 BE4P51 2V277GF2LfE3R3D 1
281537013110 BE4851.2V277GF2 I E7R3D 1
281537012107 BEH51.2V412GF1LIIRERI3D 1
281537012113 B2$851.2V412GF1EA3D 1
. 1 281537013102 t: Eiﬁifﬁii\v’ﬂfﬁfiw BE5851 2VA12GF2EFR3D 1
281537013105 |, ooy E23E51.2VA12GF2IIAEFR3D 1
281537013108 B84951 2V412GFLERR3D 1
5 281537013111 B8$H51.2VA12GF2 I E7R3D 1
P 281537012108 B£§951.2V554GF1LIIRE 3D 1
) 4 3 281537012114 |Li Battery51.2V554GF2-3D 224851 2V554GF1ER3D 1
=l él 281537013103 [/ 2°TE YO VIOTETE 824851 2V554GF2EFR3D 1
= . 281537013106 BE$851.2V554GF2 IR EFR3D 1
A > 281537013109 BE4H51.2V554GF2 753D 1
/L 281537013112 B84851.2V554GF2INIAEREZR3D 1
69° 2| 254336512112 ZTE AT IOV E T (SE0= 1 277Ah
254336512113  [Li charger 48V150A(5-core 38014 5" *! PAEILESOUE 1 277Ah
254336512114  [Li charger 48V150A(4-core 176~4 5" I PHIEFTELEID 1 277Ah
254336512115  [Li charger 48V150A(4-core 356~§ .~ || PHIBFTEISSD 1 277Ah
255136512102 iﬁ@“* T ETSE0E 1 412/554Ah
255136512103  |Li charger 48V200A(5-core 380+1( ﬁzﬁ‘“‘“‘”@wmﬂ“““ 1 412/554Ah
255136512104 Li charger 48V200A(4-core 176~ 7 70 - M IBFIERETD 1 412/554Ah
255136512105 [Li charger 48V200A(4-core 356~§ .~ || PHIBFEEASSD 1 412/554Ah
3 910200200090 |Screw GB70.1-M12x100-8.8 i24TGB70.1-M12x100-8.8 3
4 910400200005 |Big washer 12 K 12 6
5 910400500008 |Washer GB93-12 155+ /5| GB93-12 3
6 910300100008 |bolt GB6170-M12-10 12 £} GB6170-M12-10 3
7 281623012001 |Secondary weight MHACEE 2 1 FE3D20N




